———— -

& F M

WHEEL LOADER
PARTS MANUAL

XCMG CONSTRUCTION MACHINERY CO., LTD.




|| N

AZEAEF ML AL Wy 3 24 ) LW3I0OF BO4% st e 4R HL L 30 i) 2%,

FRAEFMERNAT LWIOOF BB MBI AW L MR R 2 Ot i |
HIE B AR BT Sk b s T (e,

FEAS TR A o, IR T 4050 09 B e R4 S0 ) — A LR £ WA 5 .53 )
TR,

FTWZERAFING | 3Gk S0 T Wy TR 2 ) 2 50 AR, 45 b 1 L T 45 iR MV

R U ALY L A W

I T W ) S 15 0 4

Ji it ik
S0P 0 R, 5 0 O 0 4 T,
LW300F 76 04 LML AR B A 2 0080 P 09 SR AR TRNCHE | B0 A 4 T 0 5 2 U 74

T I R, R AT




FOREWORD

This manual can provide you reference when you purchasing the XCMG LW300F W heel
Loader

This manual mainly introduces the parts, component structures and assemblies of every
system of the loader, which can help users, sellers and technicians purchase and service the

loader.
In this manual, those parts (including welded parts or riveted parts) which can’t be

dismantled furthermore have been numbered, so no separate number is given to their

composite parts.
When you need to purchase some parts from us, please inform us of the following

information clearly 1o ensure we can deliver you the right staffs you just need.

ex—work date and serial number of the Wheel Loader.

Part No. and Part Deseription of the parts that you need.

quantity of the parts that you wish to buy.

Please advise us of your mailing address, company name and post code if you wish us to
send parts to you by mail.

The LW300F Wheel Loader will be updated technically, so we reserve the right to make

changes to this manual at any time without giving prior notice.

1.1
L3
1.4
1.5
1.6
L7
1.8
1.9
L1
1]
1.12
1.13
1.14
1.15
116
1.17
.18
1.19
1.20
1.2]
1,22
1.23
1.24

LZ3
1.26

1.27
1.28
1.29
130
1.31
1.32

2.1
2.2
2.3
24

3.1

L& ———————— T —————

H %

1.5hh 15 3h 7 G
Engine and Transmission system

L'l.'i'rj][ifl’.[li]J ;’_!.:_‘.ﬂj”lfﬁ_fjt I':-“Hillr' 5}.:,1,”" o  w ty at e
& 1] B

330E.1.1 b 80 Fuel Tan ----

PO =031

J00F BRBHBF REE Driving System 5o iensersesaiiiniiisemiimmmiinmmibini s e PO -07
] T g e PO =00
XRC1132D025/026 #r BN Axle AR T R e R R St P = ]
82350200 AR B Main reduction  +ressrereiie i s PO1-13
AP Pl LT R S TR T3 e o | GRS e e P SO 011 S O T | PO1=15
83240200 F& 0 & 45 Bl Planetary Reduction seiswniia POI=1Y
T2006035 T BhAE I Brakes oo siniibiviniida s s s s e ab ek ssamneren s e PO1-18
300F TR AEE LM  Gear-Box and Torque Converter =-=s=rresirrm .. PO1-21
YI315X ArsEpn o b Torgque Canverler ===+ sssre i s s s sinaan PO1-25
SR I | o G T B o ) e R I SR e et S e L N A S S PO1-=31
I00F AF iR O PO1-33
YI315X MEEN S8 Pressure Reducing Valve  «-srirommmiiiimmms s PO1-35
300F &304 E B Drive Shalt ASEY  rerere e s s e e PO1-37
300F =4&=hdh Main Transmisgaion Shali  =+<sroeciesmiiveienadaiiinsimsssisnonisnsionsasnnn PO1-39
300F FAE8h4h  Main wansmission Shaft e e L L C 4 H B B
300F M35  Front Transmission Shafl ««+=««sssrsirrsasrannssrnsssssonansssssmenssanisisnssns B01-43
J00F WiE =4l Rear Tranamiiaaton SHall - =« s+ sisiismiisuivoninvasshasainms vavaspuassshonse PO1-45
300F BI4%ESh8l  Rear Transiisaion Shall =+es=stessesssssnnsssssissassssnmnnns saronsenssssnases PO1-47
F00F 20l Rear Transmission SHall.  vesssosssiiiminises s it seiatoavinainiiians Pl 1-49
300F G f43h%ll  Rear Transmission Shaft  «»+»essermnmonaiiiiaiinin, srrarsnsansassueises rreveae PO1-51
300F SIS Rear Transmission SHall  secsseississenssnnisasimininsiistasos snisisnssiomris PO1-53
£3.6 BS428 T BB Cearbox Body coesermiomis P =55
73.6.1 TE S 4 A il 5 Input Shaft  ovovsrmrrr sesanenns PO1=B1
Z3.6.2 B E A Reverse Shaft  «voeerereririiiiin PO1-63
Z3.63 A P A E A Middle Shaft  «-verervsermeceniasitinniiio e nsnssines PO1=65
Z3.64 WML SR Output Shaft o oreerrervnneienn L s S s PO1-67
Z3.6.4.1 25 T &) Al Parking Brake o PO1-69
23.6.6 EFEMIRH NG E N Transmission Control Valve - b e AR P LR EALELEA S b LT d
BRI W Vake:  cresiiienhhadirnauude s e st e s s e b T PO1-73
TR R S Camprall ersarnimnaininnk i et i -« PO1-75

2.7 88 5 i
Chassis and Accessories

300F.05 BUZEX  Front Chagsis: sessssrserssimminnsiniiassssrisionivinssssenss

300F.06 JGEH  Rear Chassis +-+::-snens

J00F.04 S48 FSE 251700411 Platform SYSIEI === r=s=ssessrsresstnsnrsnnnsnnnannssnensnrsneses

oeee PO2-01
- P02-03

. PO2-07
stz”“ﬂﬂ_lﬁ mﬁi Engiuc HI.HJL:I. AR A R R e e e e R (e P b E e PO2-00
3IT{EE®
Working Device
300F.08 TIE= ﬂﬁ ﬁ Link S}'Slﬁm ............................................................... POG=1




32
1.3
3.4
F:5
3.6
3.7
3.8
3.9

4.1
4.2
4.3
4.4
4.5
4.6
4.7
4.8
4.9
4.10
4.11
4,12
4.13

51
3.2
23

- 54

6.1
6.2
6.3
6.4
6.5
6.6
6.7
6.8
6.9
6.10

7.1

SNOF0811 TR B RS0 Link System{High Dumping)  <veseeeeoeimemmmes
F00F.30 -«i-"'.'-' IE\JE Bitckel +o=rssmmssmmasmnnaseriniranatisnanissnsn sy raa s apme i dniens
« PO3-07
-------------------- POA-09

LW330F(G). L3I 65 B, Bueket =eeeees

SERIIRE (Clamp Bipeling - zz- rrifres shssahiamiads sisanguadidyscbisnsusaisciens

Jepti il Clamp Assembly) srieionsissienseionserasnanseagansonnaprassansyssse
];H'i a6 ﬁ%’l"? Fork 1I."I."'i}l'l-:il‘;g | BT R CRE R DR p ] F Al E E SRR CEp
PRBEHL Glampy »osrsoeessessessensssamssssnsssan s
MEEE M Side—discharging Devige «=sisisrammmimnsnasassaasesssrnssrnnane

4184 58 =
Controls and Cab
00F.02 4 i 32 & 45 Shift Control System "

A o N R S e s

300F.10.2A HudE &l Floor

LW326F.21 [ R % 5 Heating System -+

ﬂﬂﬂFﬁﬁ.ﬁ'\ﬂ Itlshﬂmk‘.‘-‘ﬂl BD}C ey rr T F TR TR RS ER T NN YRR R AR R E L)
I00F ﬁﬁ-ﬂt-ﬂﬂ Elﬂﬂﬁng Machine =roreerreressnmmnraniies

5.8 5h & &
Brake Systemn

300F #8381 EHE Brake System ++o2sseesseresraensinsanensnuneannniaiae:

I00F ﬁ-ﬁi{ﬁ[ Air Tank roeeerorreesassrmma., .
300F fi 1 FE R Boosting Pump «esesseeessessessrsoess

3001 Ef.mﬂﬁlﬁu Brake Valye toressssesnsqummanarisnsnsssassesanrnsararressses

6.7 R 4t

T AR #LFE 7 56 Working Hydraulic System

82 ] ¥ 2 Bt Steering Hydraulic System - iesnnaee

WEFE M Hydraulic Oil Tank «-ssovseeeesss
BESL L Tik Cylinder «--

e A7 SN ED Left Right Boom C:,rlmdar

Z47 F ANL Lest And Right Steering Cylinder -
DF25B2 (306 )4t 14 # il Distributing Valve ==

e #it =I5 i FE % %6 ( — ) Clamp H}rd‘raulic SySlany sreressrartessonarnanssasnsssans

s ff = W% 7 R 7 56 ( — )Clamp Hydraulic System -
{450 == 36 i P 32 4% Side Dump Hydraulic Syslem

TRERE

M HESE LW300F Electrical System +-

....................

....................

....................

....................

...................

Hydrauilc System

Electrical System

» P03

PO3-05

PO3-11

.................... PiG-13

PO3-15

.................... PO3=17

o+ PO4-01

P04-03

B N TP e PR P « PO4-05
XGZYO!1-IT BERF 5, Seat Asseinbly <rsesssrserrerserenannoiisnsenssennmsusisianiusasssnrasasesass

J00F — I3RS FF %= Control Shank e e R
INOF =HEPEdFF & Control Shank Sjrsl&m .....................................
300,14 ZTAFEHE Alr Conditioner s+++-sseresesreresssssassnasnssessrsninsssses
73G.22.3 S H B Y Compressor Bragke «roceorroressrsnsannnsain
CDZADK-010 3 %88 5., Evaporalor -=+sssrrerssressnsnsissnansisununisnarnes
CDZA0K=017 ¥ 8 SE Condense ----srorrerrresmrensisceannsnsnreannenanssraces

PO4-07
PO4-09
PO4-11

- P04-13

PO4-17

ox PO4-19
seree PO4=21
ere PO4-23
ce PO4-25
-+ P04-27

-+ P05-01
e+ PO5-05
-+ PO5-07
- PO5-09

-+ P06-01
-+ P06-05
veeees PO6-09
ceres PO6-11
- PO6-13
s PO6-15
- PO6-17
«+ P06-21
weee PO6-23
-+ PO6-25

= PO7-01

1B S RS

Engine and Transmission System




(v XCMG

it Page
PO1-01

AN 51 E R Y

-5 Model
LW330F(11).

‘ Fngine System

S R

e
o, No.|
|

L EoN L

00 =] €N

-5 Model
LYW 330F(1I). 1

T2
Part No.
200101377
250100463
250100572
805300018
805000716
805000411
250100459
250100352
805300011
805200051
250500362
250100281
RO5000503
250100460
250100461
250100351
250900143
227301565
250900168
R01900068
250900144
805201516
805300020
250100147
805000169
800101763
250900176
250900564
803004052
4003012

T &5

lingine System

A
1

P

Pirt Deseription

sl

il S A ()

[ -2 ey
e[ 12
ML M 1230
S M16x80
il

H ik

i 16
4 M16

A0 il 468
iR M1dx1.5
B M16x70
fHla Xy
ERER
ik

L4

JHC 7K ]

o Pk

Wi 3 d70
o

B M12
08 12

i

B4 M12x70
7K i AR A A
LT

D &N

il 777 4% 20
B M6x25

Engine

Frant Suppor
Front Supporl
Washer

Bolt

Bolt

Plate

Rubber Block
Washer

Mut

Fuel Tank

Bolt

Bolt

Supporting Bracket
Supporting Bracket
Rubber Block
Hose

Draining Valve
Joint of Bent Pipe
Clamp Hoop

Hose

Nut

Washer

Washer

Baolt

Radiator

Hoze

Fuel Cutofl Control
Accelerator Control Valve

Bolt

¥ MG

|:"_ il.'l,l !'l.jl.'.'__l'
PO1-02
i h &% i
'ty Remark
| YO61086G

1| Z3(Y0).1.7
| | Z3(YC).L.8

20 CBfT93-1987

16 | GB/TST83-2000
4 | GBIT5782-2000

Z3(YC).1-3

2 | Z3LT)1-2

8 | GB/T93-1987

8 | GBIT6170-2000
| 330E.1.1

2 | Z3(LT).1-6A

4 | GBIT5783-2000
1| Z3(ye).1.1

1| Z3@m.12

2 | Z3wn.1-3

I | LW330F.1-1

ZLAOA.12.4-1

LW330F.1.1

JB/T8870-1999

I | LW330F.1-2

GBIT6182-2000

GBITY7.1-2002

73.1-4

GB/T5782-2000

1 | XGSX01-07

1 | LW330F.1-3

| W FH 0 b 28
|| XZ1129001

5 | GRITS781-2000

]

= R =

B ke




m _ SN RG &) 5 15 8 % X{cm

3 i % Page .’.e’at zl) Bl B 5 | K4S Model -5 Model Azl bl BLIS Page
PO _{};i ‘ Fngine System LW 330F(I). 1 LWA30F (.1 Engine System Pi1=04
) ' F 5 T | 4 i | i i

Sr, No, Part No. Parl Deseription Oy Remark
31 | 805300030 | @MW e6 Washer | 6 | cBro3-1087
32 | 805300029 B 6 Washer | & | GB/MY7.1-2002
33 | 805200053 A M6 Nul 3 | GRIT6170-2000
34 | 252100843 i Al e A Supporting Brackel 1| Z5C.1.1.7A-1
35 | 250900171 U RTE Operating Cable 1 LW330F.1.4
36 | 805000008 Bk MGx12 Boll I | GB/TS783-2000
37 | 251900372 ik Bent Plate | 23G.1.7-2
38 | 805000018 HRE M8=20 Bolt 2 | GBITS783-2000
39 | 805300010 e 8 Washer 2 | GBfT93-1987
40 | 250900381 ¥ Supporting Brackel || LW321F(SS).01-2
41 | 805000017 B MBx25 Bolt 8 | GB/TS783-2000
42 | 805300069 . 8 Washer 8 | GB/T97.1-2002
43 | 803300014 1 8 Washer 10 | GB/T93-1987
44 | 805200045 1 M8 Nut 8 | GB/T6170-2000
45 | 250900245 e Pressing Plank 2 | LW330F(Il).1-1
46 | 250900246 Il Rubber Plate 2 | LW330F().1-2




m - ” - ) BN hSh RS 5w 5 /}‘\(CM&

GLFS Page | ST FHE R B Model 5 Model SR T AT B LB Page
| PO1-05 ‘ Fuel Tank 330E.1.1 330F.1.1 Fuel Tank PO1-06
e | — ; e ®HERE | # i || &
Sr, No.| Part No. Part Deseription 'ty Remark
i 1| 250500264 ik Tank Body | 1 [30e1.1
2 | 803164214 i Level Gauge | YWZ-127
3 | 801100042 ORI 45%3.5 O-Ring 1 | GB1235-76
4 | 250200221 L E 1 Serew Plug 1 | ZL40.1.3-7
“‘“17 5 | 805000033 R M8x16 Bolf 4 | GBITST83-2000
6 | 803164217 i ek ke il 0il Filter 1 | XGKL2-10X0.63
7 | 250100734 il 12 0il Injecting Hole I | Z3.0A.1.1A
& | 805000018 HE: M8x20 Balt 4 | GBIT5783-2000
9 | 805300010 iE 8 Washer 4 | GBIT93-1987
&2 10 | 250100453 b 4 Seal Washer 1| Z3.1A041
) 11 | 250100281 A M14x1.5  Bolt 4 | Z3(LT).1-6A
12 | 805300024 #hE 14 Washer 4 | IBfT982-1977
, 13 | 250200471 A A A 0l Filter 1 | XGXL5-10x100
‘ ‘!, 14 | 803164100 8 45 Washer 1 | JB982-1977
’ 15 | 805300013 #1816 Washer 4 | GBIT97.1-2002
— 16 | 805300011 #H 16 Washer 4 | GBIMY3-1987
i ” 17 | 805000013 HE M16x35 Bolt 4 | GB/TS783-2000
|
|
|
|




V) XCMG

b"!: hllfJ I-Ju.’-'-" | '!-Ilr‘: ,':.'.;:;' +_F-_I-_ :?J':II'.
: POL-=07F Axle System

1 2h 5 1% 2h R i

1 | IIr Moddel
SO0F

B 5EEh 7%

il i .
A= Maodel

300F

THILe

Part No.

800302227
800302227
S00302769
250100512
200302228
a00302228
800302228
805000671
BO5300034
85201458
805002107

i

A

Part

Tl 4% =h

1Wif 34 =

B R

f i 17.5-25
A A

Ji B 2l 4

fez U = 4

fex B Eh 1

B M24x2x220
[l 24

HREE M24

B M24x2x240

: L e
L E A i
U B B TE]

vle f‘;_'. slam

s
Degscription
Front Axle
Front Axle
From Axle
Tyre
Rim
Rear Axle
Rear Axle
Rear Axle
Boll
Washer
Mul
Boli

16

[

Remark
101419
100266
G030

GBZOB0-1991

101419

100266

G030
GBTST85-2000
GB/T93-1987
GBI 176-2000
GRITSTE5-200M)

TRLTRTRTTTT




| mm ALSEre 2 5 AR 1545 7 }\{tm

| DL Page | TR | 2 Model D e |00 T e  wm Page |
| i | Rim 300F 3008 | Rim ‘ PO1-10
| B | mpes % fi it | & u
Sr,No. Past No. Part Description 0'ty Remark
1 | 250100511 FY L Rim Body [
2 | 800302767 4 Lock Ring [ 1
3| 800302766 shies Outer Rim |
|
|




- . J L, : e =W o am
MXCMG B SRR WS R ¥ MCMG
I Page ] i Al 2 Model 855 Model Wtk ‘ i Page
PO1-11 |I Axle XRC1132D025/026 XRE1132D025/026 Axle | PO1-12

e | B % e lgem | % o
Sr,No. Part Mo, Part Deseriplion 'ty Remurk

1| 83240200 KM Wheel-End Reduetion 2

2 | 72006035 it e k. Tl Brake Assembly 2

3| 80350100 R Ring |

4 | 82350200 W4 | e ak Sl Carrier Assembly I

S o 82351100 5 #F | WS MM Canier Assembly

5 | 75500151 i M10x30 Bolt 7

o B 6 | 52020003 Il 10 Washer 11

i 7 | 75500225 B M10x50 Stud 3
2 X 8 | 51014003 L M10 Nut 3
P 9 | 52000002 8 10 Washer 3

gF 10 | 75500681 i 5 AT Cone 3

11 | 75500681 48 M10%40 Bolt 4

12 | 51010007 #REF M20x1.5 Nut 24

13 | 52020008 ] 20 Washer 24
14 | 79600119 it LR Nut 24
=i AT I5 | 80240003 e Washer 24

17 | 75500197 BRI M24x1.5 Plug 2

i 18 | 53200005 oA Compound Seal 8

\ 19 | 56100001 TGP, Plug I
20 | 80214001 25 Axle Shalt 2




|

¥ XCMG

i Page

P13

82350200 =& e 3 vk Gl

Main Reduction

thhsEshEs

i I-J Maclel

Hh SRS

585 Model

w8 | e
Sr,No. Part No.
T 1| 82214204 L[]}

82215102 5
2 B2214210 Wi

82215103 fi
3 | 51040002
4 | 75500010
5 | 54000001
6 | 54100038
¥ 56000011
b T5200100
9 | 53100018
10 | 53100019
11| 52020004
12 | 50012014
13 | 75500005
14 | 52020005
15 | 75500013
16 | 82350202
17 | 75200142
18 | 75203629
19 | 82214206
20 | 75201054
21 | 54100011
22 | 75200106~2077
23 | 50004003
24 | 75200054
25 | 54100012
26 | 82214205
27 | 75200035
28 | 75502601
20 | 82214207

82350200 = 2L Bx Lk

Main Reduction

“

Y
EiR

Part Deseriplion

L
e i

1 &h g 4

2 145 4

A M12x1.25
R EE M12x1.25
§hk

LTF

5 % 22 O2xR00
] e 4 R

il FBO0x80xS
ili £ Bo0x80x=8
i 12

B M14x] 5%45
R M14x1.5%45
[ 14

i B 0 i
ek
B2l 5

B

il 7

= o AR
4 7R 27309E
i

L M10x20
W

ik 273105
TR

i

L M22x2.5

26 A% B

Minion
Pinion

Gear

Cear

Mul

Balt

Bearing
Bearing
Locking Wire
Adjust Nut
Oil Seal

(il Seal
Washer

Bolt

Bolt

Washer
Lock Nul
Flange
Cover

Cover
Bearing Seal
Carrier
Bearing
Washer

Balt

Lock Plate
Bearing
Sleeve Assembly
Cover

Boli

Differential

Y Page
FO1=14
V& g i

[ Q'ty Hemark

144

| 5 D

14




‘ | NCMG 0156 R BN SR v MG

A Page | 82204207 ZEE WE Model | 85 Model 82214207 A AL AR
Ii PO1-15 [hfferential [ I Differential PO1-16
i | | R | BHE % 7 | & o
sr,Noj Part No. Part Description Q'ty Remark
1 | szio0i02 | deuemanik Differential |
2 | 75201604 e il s Thrust Washer 2
i 752001288 e fil 4 Side Gear | 2
4 | 75200088 <=4 Spider |
. 5 | 82190103 €5 0 R AR AR Differential |
6 | 51040002 RAE M12x1.25 Nut 8
I 7 15201605 TR Pinion Washer 4
§ | 75201289 TR Thrust Gear 4
, 9 | 75501979 e Bolt 8
|
]
.
|
l
il
!|i|' .
| | I
.
|!
| “
If
I
|
1

|

I
L

|



M)CMG SR Pkl v JXCMG

G5 Page ‘ 83240200 6 321 pall FE 75 5L 1Y B2 Model A5 Model 83240200 % 1106 18 e B LS Page
PO1-17 | Planetary Reduction ! Planetary Reduction PO1-18
| BERE | 4 4 |kt | &
SryMNo.|  Part No. | Part Description 'ty temark
_l SI}HHB HET M8x15 Serew : I 3
2 83240205 i B A Planet Pin 3
3 | 52100008 e Ring |
4 | 83240203 . E i Sun Gear |
5 | 83240204 (7821 Planet Gear 3
6 | 83021511 s Sleeve 3
7 | 52060005 A [i] 75 Washer |
8 33240211 TR FE Washer ]
o | 71270231 $-4 M75%2 Nut 2
| 10 | 51270006 | # B12x24 Pin 2
. 11 | 77000081 HEEE Sleeve |
| ' ! 12| 54400006 B 6x21.8 Roll 126
13 | 83021509 HUESHS 0il Seal Seal |
‘ |' | 14 | 83021510 EHIE Ring 1
‘ 15 | 53100013 il B140x170x15 0il Seal |
‘. ; 16 | 53100005 it FB140x170x15 Oil Seal 1
| l 17 | 83240202 s Hub |
| Il 18 | 54100006 ik 2007124E  Bearing
i 19 | 54100005 ik 2007122E  Bearing |
' 20 | 50012035 L M16x1.5%30  Bolt 12
I 21 | 52020006 i 16 Washer 12
22 | 83240210 £ Lock Ring |
Ii' ! 23 | 53200005 HEHHSL 24 Compound Seal 1
fl 24 | 75500197 BE M24x1.5  Plug 1
I 25 | 83666205 1 B 37 Rinig Hub I
i 26 | 53200002 H&EEI 12 Compound Seal 1
27 | 75500842 M9 M12x1.25%9  Plug 1
:|! 28 | 83240208 1 18 Gear Ring |
il 29 | 77000044 4 52 e Adjusting Pole 1 4
30 | 83240201 (R Wheel Bracket i
31 | 77000021 2z Spacer 1
32 | 79500132~134 | Rk Adjust Washer 18
| | 33 | 73520042 PR iz 2R Block I
i
|I WF” — — e e e




[ XCMG . & XCMG

i Page o 7 lm]ﬁ{‘.l.?-ﬁ il Bl el i Model RIS Model | 72006035 il 2h A% L a 1% Pag
PO1-19 Brake . Brake PO1-=20)
| I . S | & i wdit | & 1
5;',Nu.: Part No. | Part Deseription (Q'ty Remark
| .".?2:]}'1(.;:":(:1 i il &6 4% Brake Dise Bl
2 | 55400001 A G 4B 4 L Protector 2
3 | 75700437 i Pin Shalt 4
4 | 75700442 1T Nozzle 2
i 5 | 53000010 O # M 75%3.1 O-ring 2
6 | 75700436 SefHE Clamp |
7 | 75702139 R M20x60 Boll 2
& | 52020008 8 20 Washer 6
9 | 51014003 A M10 Nut 4
10 | 75750462 LR M10x35 Bolt 4
11 | 50009039 #H M20x55 Boll 4
I H::'_—D 12 | 52020007 i 18 Washer 16
(i A 13 | 54800005 ek Steel Ball 2
‘I! ‘ 14 | 52020003 I 10 Washer 8
| 15 | 75502011 SR M18xd0 Bolt 16
' 12 16 | 79900278 [ Column Pin 4
'l !| 1 17 | 50009015 EE M10x35 Bolt 8
il | : il 18 | 75700459 138 Plug 1
|: | 19 | 75700463 HE4R Friction Slice 2
il _ e 20 | 75700435 IR %t A AR Soleplate 2
!i:| 3 21 | 75700439 I Seal 4
|I 22 | 75700440 i 9 Piston 4
. I 23 | 75700438 ol 2 1 Dustproof Ring 4
| 24 | 75700458 N AT 2 Gover I
25 | 75700443 bl o HE Cover |
|
(I

ﬂli.;.u i



‘| WCMG = st £ apswnss W) XCMG

| i Page i A R AR A R : K Model S Model S A R i Page
4 PO1-21 ' Gear—Box and Torgue Converter | 3001 2 3001 | Gear-Box and Torque Converter | PO1-22
Il | E<d 8| mpre | ” i ET % B
Sr, No: Part Mo, Part Description Q'ly Remark
| | 250100445 | MOREBE=WE  Hose (B
2 | 801902709 A SR 903 25-38 Clamp 10 | QC/T619-1999
3 | 803164032 il Tl % 3 PR Hose 1| JBT8406-2001
4 | 250100322 it i A 0il Filler i 101444
250100322 itk i 2% 0il Filler 1| 101330
5 | 805000715 SRS M12:25 Bolt 2 | GBIT5783-2000
6 | 805300018 il 12 Washer 11 | GB/T93-1987
7 | 250100907 AR5 35 ZE HE W 8RAT Hose I
8 | 800302229 i 7 AR Torque Converter 1
9 | 250900205 HfaEL Joint I
10 | 250100134 3 4% Joint 1
11 | 250100791 AR A A EE 2 AT Hose 1
12 | 801902711 A HESE 35-51 Clamp 4 | QCIT619-1999
13 | 250900206 FERIEI S Joint 1
14 | 803004559 AF i Pump 1
15 | 250900714 thi Al 2= 0il Outlet Flange 1
16 | 250100150 ELfA R Joint 1
17 | 250100136 K Joint 1
18 | 803166710 00 24 Washer 1 | JB982-77
19 | 250100410 BP0k Joint 2
20 | 805301414 HE 22 Washer 10 | Q/SC1294-2000
21 | 250100135 W st Hose 1
22 | 250100166 (L5 Spring 1
23 | 250100908 =il BEON S Hose 2
24 | 250100799 HIRSR S Joint 1
25 | 250100137 Erik b Bolt 3
26 | 250100158 ek ik Joint 3
27 | 252100674 i3 Plug I
28 | 803600096 PR 1 Ak Joint 1
29 | 250100165 ok Clamp !




.1i|| L

i % Page ‘
PO1-23

AL A N G

(Gear=Box and Torque Converter 300K

| 2 Model

.

Iy

i

[

=l
l g I ::r'f
'tﬁg‘ = fﬁ
i s P
10 _ =
; :J‘ ‘\]_nuflk
\\____..} TN

#-E- Model

S No.
30
31
32
23
3
35
36
3
38
39
40
4]
42
43

45

47
48
49
50

00K

BT

Part No.
250900514
805000062
805300014
250000646
250900321
805000400
250100138
250100164
250100163
805100064
805300010
250100280
805401242
805002239
805200048
805002247
805200136
805000062
805000074
250100978
800302774

A A Al A

Gear—Box and Torque Convertes

& .
Part Deseription
JBE*[:'F Hose
B M10x35 Bolt
Hfdl| 10 Washer
W i == Oil Inlet Flange
B4 Hose
B M10x40 Bolt
W 2% Joint Dise
e Paper Pad
LR Paper Pad
i M8:x20 Bolt
BE 8 Washer
Tcdes Sleeve
141 25 Washer
T3 EE M10xT75  Bolt
$LEE M10 Nut
WA M12x45  Bolt
WA M12 Nut
S84 M10x35 Bolt
B M12x20 Bolt
b Hose
A Transmission

(W JCMG

i Pa e
POI-24
Bl fir
Oty Remark

H GRTSTR3-2000
26 | GBII93-1987

2 SBT5T82-2000

G GB/TT70.1-2008
il GB/T93-1987

1 GB/TE94.2- 19806
2 GBM901-1988
4 GB/T6170-2000
8 GB/T901-1988
8 GB/T6175-2000
8

GB/T5783-2000
| GB/T5783-2000
I
1




| MG
i it I_’llg;‘

‘ PO1-25

Torque Converter

SR

Ay, "’,Ir Maodel
YI315X

ﬁ:ﬁﬁ;ﬁﬁl?%

e

IS
Sr, MNo.

I

Ln B

W s =1 &n

11
12
13
14
15
16
17

19
20
21
22
23
24
25
26
27
28
29
30

5 Model
YI315X
[ =nprs
Part Mo,
'I’.f.‘ll 15.')".-;1 0018
Y1315Y-00002
YI315Y - 10001
Y I3 15X -00002
GR289-64
065-05520
40640301 5
0406403818
ZL300-11-29
ZL30D=-11-37
ZL30D-11-28
(1406406020
ZL300D-11-27
GB/3452.1-92
YI315X-00003
GBEY3.1-36
GB276-89
GB1235-76
ZL30D-11-21
ZLI0D-11=-22
ZL300-11-54
01010-51030
01602-21030
01023-30610
01602-20619
Y13 15X-000044
01010-51225
01602-21236
0150810806
0160220825

B o B

Torque Converte

b
il

|:IF !

Part Deseriplion
I

IR

s R

00

HEEHRlAR 4074106
5 55

18 30

il 38

iR

e

i 5% e

{5 60

Bk

O B ©338x3.55
_E
LA 110
ik 212

0 ®IH ©130x3.1
£

SELH
YR

R M10x30
10

L fE M6x10
HiE 6

ik

Wi M12x25
i 12

486 M8

i 8

Round Plate
[lastic Plate
Washer
Cover Wheel
Bearing
Ring

Ring

Ring
Washer
Turbine
Turbine Seat
Ring

Idle Pulley
O-ring
Pump Wheel
Ring
Bearing
D-ring
Pump Wheel Seat
Position Pin
Frame Oil Seal
Baolt

Washer

Bolt

Washer
Cover

Bolt

Washer

Mut

Washer

\;&{ T e
W4 2OV

TN L] Puee
=26
il

Remuark




v CMG i D5 e 7Lk B i Bk ¥ MCMG
il {L'-[l_l;u;r,ir ‘ AR T 3% o _JJI';] I"r'Im; = 5 Model Lo e ek | B Page
PO1-27 Torque Converter Y]315X B e Forque Converter PO1~28
= | BYRS ¢ i Bl i
Sr, M. Part Mo. Parl Deseriplion Oty Remark

a1 | 04400-00832 WL 830 Rivel !

32 | 0402500620 i 6:220 Pin |

33 ZL30D-11-24 i BT Hing |

34 | 01010-50835 8L EE MBx35 Bal 24

35 | 01010-50820 | $RH: M8x22 Boll 8

36 | GB859-87 BRI 8 Spring Washer 8

37 | YI315X-00001 | ®4EoechAy Housing Body i

38 | ZL30D-11-38 | K Washer |

39 | ZL30D-11-20 | Bahah B Lz 5 Drive Gear |

40 | 0406401030 | £46 100 Ring |

41 | ZL30D-11-19 | #HFF 80 Seal Ring 2

42 | ZL30D-11-39 | Wahih FEWEH W Driven Gear 3

43 | GB276-89 il 7& 206 Bearing 3

44 | ZL30D-11-40 | 3 Sleeve 3

45 | GB277-64 il 50206 Bearing 3

46 | ZL30D-11-04 | 1k &h¥FR Retaining Ring 3

47 | ZL30D-11-03 | # 5 Washer 3

48 | 04065-06825 | 4/ 68 Ring 3

49 | ZL30D-11-02 | BREh{h 5 Shaft 3

51 | 04064-03515 | 4 35 Ring |

52 | GB276-89 fih7k 307 Bearing |

53 | ZL30D-11-18 | #eshihs Driven Gear |

54 | ZL30D-11-15 | f ti%h Output Shafl 1

55 | GB91-86 ¥ 14 5%45 Pin |

56 | 04065-09030 | 4/ 90 Ring |

57 | GB276-89 78 308 Bearing ]

4 58 | ZL30D-11-07 | ik Seal Washer 1

: 50 | ZE30D-11-11 | ikt 2 0il Seal Flange !

60 | 07012-20055 | A3 55x78x12  0il Seal 2

61 | ZL30D-11-12 | §milipk2e Output Flange I




MXCMG

B S e R

IR nge
PO1-29

.!}_- Il 1 :ﬁ:‘ IIJ,L .“IH.I-;

Torgque Converter

I - Model
YI315X

B R

S, Mo

62
63
o4
5
66
67
68
]
0
71
12
73
74
75
76
77
84
85
86
87
it

S

U Model

YI315X

T

Part Mo.

ZL30D-11-13

ZI30D-11-17
ZL30D-11-16
01010-51230
ZL30D-11-05
ZL30D=11=10
ZL30D-11-09
ZL30D-11-08
GB276-89
ZL30D-11-01
044 18-03060
09607-05080
GB/T825-88
YI3155-20000
ZL30D-11-06
GB/T89%4-86
YI315X-00009
YI320-01000Z
ZL30D-11-47
YI315X-00008
ZL30D-11-47

3

W i

He[H

B EE M12x30
S

:

= ah il

i # ¥ 60
Mk 310
AR
HET 36
A

M ERERET M12
I I
Fahihse
£ 48
i

1k e 1]

i 2

L

7 $7 IR S

__|_ J.FE ] L4 '"-"'.Jsu.

TRT G

— .
|nr'|;u:- Gonverler

# F

Pari [Fescription

-

Washer

Seal Washe
Washer

Boll

ldler Pulley Seat
Sleeve

Shall

Seal Ring
Bearing

Torque Converter Housing
Rivel

Decal

Serew

Vent

Gear

Ring

Seal Ring
Pressure Reduction Valve
Nut

Bolt

Nut

B ik ir o

| Q'ty Iiemurk

Rl
DS Page

POI=30




o S R

WXCMG

L% Page 445 Model

PO1-31

‘ {18 T

Oil Filler 300

s 3

5
Sr Mo,

B Model

300F

fiﬂ"_:h ﬁl Y

Part No.
| 73.3.6-1
=200
£3.3.6-2
1000
£3.3.6-3
=3000

=0001 W

i

e
i
e 3 1
e 3 1k

=pa=
A

s
0 T 8
O TE 8

T 2

0il Filles
¥ i
Part Description

Bedy

Bady

Joint

Joint

Filter

Filter

O-Ring

O-Ring

W) XCMG

B Page
PO w_}
H

Remark
1O E e
1(¥1330
[EE S
101330
101 ddd
101330
1031444
101330




DS R G X(Cm

M)XMG ot
LS Page | AR AR 14 Model 45 Model AR L Page
; PO1-33 Pump , JO0OF 3 300K Pump PO1-34
\H i = % ” i) | e | mHRE P i o | &
[ | If S, No. Parl No, Part Deseription I 01y Remark
| - —————
l, il | | GBN-F32-01 | bR Decal 1
? !‘ —| 2 | GB867-86 BIET 255 Rivet 4
[ | I ERTRESLEL (AL AR B S A 3 GEN—FEE—{]Z :'!ro:H: :'-:.I'H:!II J_
L % | 4 CBN-IF32-03 fhaE Sleave 2
N A | 1
I||| “ :\\\\\ § ' 5 CBN-F32-04 b o 2 o Drive Gear |
I . \Q % f CBN=-F32-05 o 3 1 Seal Ring 2
' S 7 | GB859-R7 SR 10 Washer 8
2 I
0 \ 8 GB70-2000 HEET M8x30 Serew 8
N TES 254210 0
9 | GB9877.1-88 | Wil 25x42%10 il Seal |
=\ N |
§ N 10 | GBR93.1-86 | %l 42 Ring |
8 SENN \§= 1| CBN-F32-07 | e Sleeve !
\ 12 | CB-F63-04 i Ring I
13 | CBN-F32-06 | fiia Front Cover |
14 | CBN-E32-06 | @48 Seal Ring 1
i 15 | CBN-F32-08 | MaEhtise Driven Gear |
16 | CB32-104 R NE Plug !
b= ! 17 | CB32-103 HE T F Plug 1
e .
% |




WXCMG

A | Yage

PO1-35

ol FEE 1) 55 il

ure Redueng Valve

IS Model

BN 5 B

Y1315X

B S e B

45 Model

YI315X
e T4 E
Sr, No. Part Mo,

| J0D-1 |-44
2 30D-11-43
3 (zB1235-76
i 30D-11-42
=] 30D-11-47
] JOD-11-45
7 ID=11-46

b 30D=11-41
9 GBSTR3I-86
10 GB93-87

11 | GBI235=76
12 | GB1235-76
13 | 30D-11-48
14 | 30D-11-49

I'u'-li'.-I E "'\:-] .'|I-:I.!~ |f‘i'!:.
ressure Reducing Valve
i 2

Parl ”r:m':'i||lir|||

| HL Apring
A Spring

B 19x2.4 Seal Ring

I Pressing Cover

LB Serew Plug

il I 1) {4 Reducing Valve Body
o, FE 9T Reducing Valve Stem
i 6.5x32 Pin

B M10x30 Boly

S SERE 10 Washer
3B 30x3.1 Seal Ring
WM 2624  Seal Ring

T i Relief Valve
AL Spring

¥ HCMG

|.;'|_ ':ill l |".'| o
POT-36
,'-I-'i il

|':"'|JIiII|.




¥ MG fminne ¥ MG
| I.I i it fu;-:u I! i =l - ] I Model ] J'J Mf.ﬁf lel F ) Al A e % Page
| 'I PO1-37 | Driving Shaf'l" Assy | 3001 | B .m:f}i' l Priving Shalt Assy | PO1-3%
- | I.iH R — - e | B % X 4 it & |
" i ) i SrNo.| PatNo. | Pant Desoription | Q' Remark
! H :E E 3 i 1 =
| = i E ﬂwﬂg 1 2| 805000411 A M16x80 Bolt 4 | GBITG182-2000
(I o 5 | 3 | 805200211 HSEER L M16 Lock Nut 4 | GBIT6182-2000
| ‘E_ ' 4 | BOS300011 B 16 Washer 4 | GBT93-1987
| I | r ] 805300013 H 16 Washer 4 GBTY7.1-2002
| 2 - 6 | 250100171 S M 12540 Bolt 8
.: ® ) 7 | 805300018 sl 12 Washer 8 | GBT93-1987
; 8 & | 805201469 WEE M 12 Nul 8 | GBIT6181-1986
. I3 9 | 805600026 i 3.2x25 Pin & | GBT91-2000
| E 10 | 250100113 & ahdi Main Driving Shaft 1| 101269
N 250100113 Sl Main Driving Shaft | 101 148
r Sy | 250100113 A i Main Driving Shaft 1| 101493
] | 1| —
l 1. 12 | 805002171 #HE M14x45 Bolt 12 | GB/T31.1-1988
L ' J | 13 | 805300144 i 14 Lock Washer 16 | GBT93-1987
- ) - 14 | 805201470 SLEE M14 Nut 16 | GBIT6181-1986
i 15 | 805600026 i 3.2x25 Pin 16 | GBY1-86
© @ 16 | 250100114 i {2 2l il Front Transmission Shaft 1| 101269
';: 250100114 fill £ h 4t Front Transmission Shaflt I 101148
% | 250100114 HilE Bl A Front Transmission Shaft 1 | 101493
= ' 17 | 250100172 L M14x56 Bolt 4
18 | 250100412 FedEEhih Rear Transmission Shaft l 101269
_ 250100412 Je fe 2 il Rear Transmission Shaft 1| 101148
250100412 JE & shih Rear Transmission Shaft 1 101493
19 | 250100173 #®h Shim 2
5 |
il




| st R VMG

[ P | T f | Model | w3 Mol o kfem B Page
|"{H—3";;-‘ ‘ Mk Tiansmission Shaf ‘ I00F . ___Jﬂ{}F o | Main Transmission Shall | _!’_ﬂ 140
i | 7 (e | =mis -@r. i wit | & i
Sr, No, Part No. Parl Deseription Oy Remark
1 | Nn3i-s b o1 Fork 2 | 101148
3 | HWI3-0211 i Gimbal 2 | 101148
3 | GBIT893.1 41 35 Ring § | 101148
4 | NJ131-B e Fork 1 101148
5 | JB/T7940.1-1995| filidF M10x] Grease cup I | 101148
6 | 131-2201088 | £ Cover | 101148
7 | 131-2201089 | ik Seal Ring I 101148
8 | 131-2201016 | FEPEHLA Shalt i | 101148
9 | YB/T5209-2000 | Pipe ! 101148
10 | NJI31-B AR Gimbul I 101148




LRIl

L% Page
PO1-41

eSSk

Main Transmission Shall

4 Model
3001

R Model

00K

e

Iz
Sr, No

LU
Part M.

(v XCMG

+ fEzhih

Main Transmission Shafl

Emmqmm-ﬁ'm_m—\

—_ =
P =

£3.4.2-01
NJ130
£3.4.2-02
£3.4.2-03
Z3.4.2-04
Z3.4.2-05
73.4.2-06
GB1152-89
73.4.2-07
Z3.4.2-08
Z3.4.2-09
GB5783-86

Lt 8l

3 Jii) A < i
AL Filt 26 12
i

Ity <4 i ]

1 IE

TR M8l

i ah 34

Hi 4R

Uiy

e
Part Deseriplion

i

Ferk

Gimbal

Spline Shaft Components
Dust Cover

Gasket

Carpet Dust Ring
Rubber Ring

0il Cup

Shiding Fork Component
Cover

Locking Pieces

A3 EE M6x12  Hexagon Head Bolt

i Page

PO1-42
i dit W
'ty Remark
2 | to1es

2 101493

| 101493

l 101493

1 101493

| 101493

I 101493

I 101493

I 101493

8 101493

8 101493

16 | 101493




BN SRR

il & &l A

Front Transmission Shaft

l’l’!’l’fﬂ'{r’f{({
ALY

H5 Model
3001

RSB RY

— EXCMG

A Model
3001

oA T
Sr, No. Fart No.

1 Z3.4.1A =
GR6IE1-86
GB31.1-88
GB/M93-87
GBfTY1-2000
Z£30.3p-2
2201G1-065
JBIZ Q444786
2201G1-021D
10 | 350K.3.4-02
11 | 2200G1-016D
12 | Z343-01
13 | 2201D-022-2
14 | GB/1893.2-1986
15 | EQ140-2201C

B3

Voo =1 ohn ol B W

HIRESE R 01 Page
Front Transmission Shaft | PO1-44

% ® lsm| # o

Part Deseription Oy Remurk
émmg Flange I 101269
TS M 14 Nut 4 | 101269
o Midxd6 Bolt 4 | 101269
i 14 Washer 4 101269
IO 03x35 Pin 4 | 101269
£330 Fork 2| 101269
i Cover 1| 101269
FUELD Grease Cup I 101269
T Fork 1| 101269
fi 24z 5L Cover 1| 101269
AE TR Shaft 1101269
RS Pipe 1| 101269
7 1) 5 3 Gimbal 1| 101269
TLATFR S Ring 8 | 101269
7 AT Gimbal 2 | 101269




' YCMG | |  BhSkBRG | HEEH R e e }KMG

= = e | = Model i fe Zh Al it Page
ﬁ:ﬁjfﬂ l Rear "i':.]:{f:j:i:n Shalt 3 ;ﬂ:?l?dﬂ] 3001 Rear Transmission Shaft | PO -6
: . ST T B | % W mm| % w
Part MNo. Part Description 'ty Rk
7341 | W T e _ | 101148
2 | Z3.4.1-01 75 F Balt || 101148
3 | Z3.4.1-02 75 fin Mt Nut I | 101148
4 | 2201D-023Y [l 2 2 e W Fork 2 | 101148
5 | GB/T 893.1 451 39 Ring § | 101148
6 |Z343 it a5 Fork I 101148
7 | JBIT 7940.1-1995 SilidF M10x1 Grease Cup 1| 101148
8 |2343 il Sleeve I | 101148
9 |Z343 & TE A Shafi I 101148
10 | YB/T5209-2000 | Sl Pipe I | 101148
11| 2200D-022-A | AEY R Gimbal I | 101148
12 | HWI3-0611 |5 il Gimbal 2 | 101148
N
,f'




il ¥ MG WHERHRE
l \/ s e ROl S Vil
1in e T
Ll % Page l i 4 | 5 Model 5 Model i {2 3l S Page
i .'! PO1-47 Rear Transmission Shaft ‘ :‘“ﬂ‘ _ 300F Rear Transmission Shafl PO1-48
{ |I‘ | s i ge| ®xs |00 & 00 & loem| &
[ ,_;;I‘ Sr,No.|  Part No. Part Description Q'ty Remurk
|| 'I!' 1 |zom2-01 | sy " Fork 1 2 | 101493
| -“‘ 2 | Z3.4.3-01 - 5h L 4L e Fork 1| 101493
3 | Z3.43-02 AR BN Shaft 1| 101493
| |j1 -M 4 | UW41118PB T E LR Gimbal 2 | 101493
i ‘ 5 |z1308-2-03 | i Ciner s | 101493
fil | 6 | ZL30E-2-04 | WK Lock Shim 8 | 101493
| ik 7 | GB5782-86 R M6x16 Bolt 16 | 101493
ll" 8 | GB3d52.1-82 | OB 0-Ring || 101493
L_ A 9 | GB1152-89 | illi#F M8xI Grease Cup || 101493
1* ;é 10 | GB6181-86 A M14 Nut 4 | 101493
| .| | % 11 | GB91-86 i 3.2426 Pin 4 | 101493
(el 12 | GB31.1-88 B M14:45 Bolt 4 | 101493
i i‘il','? 13 | GR93-87 1418 14 Washer 4 | 101493
] | 14 | Z34.1 e Pipe 1| 101493
it ;
:gl'i
| ! |
| i e
\a Pﬁ ﬁ;
i3 |
==t
L
[ 2 |




i- ¥ XCMG Lihile psere =000 [BEMG
i

[{H - — ——
Il {: . i T

i | G Page Ji {4 &l il 5 Model BIS: Model I 1% ah 4l UL Page
| ’H' PO1-49 Rear Transmission Shaft 3008 J00F Rear Transmission Shaft | PO1-50

Il = — B 8| s 5 # wt | & 6
M S, No, Part Na, Part Description Q'ty Remrk
,[ il | | Z30.3B-2 ges N Fork 2 | 101269
i ';', = 1 2 | GB/T893.2-1986] 7L FH a1 6l Ring g8 | 101269
"' 'l 3 | EQL40-2201C | J7 fi 3 ik, Gimbal 2 | 101269
(I & _'I / 4 | EQU0-2201G1-065| k5 Cover 1 101269

| Hl/aR)

5 IB/Z0)4447-86 | ih#F M8x1 Grease Cup | 101262

“Il' w | 6 | 300K.032-01 | WX Fork I | 101269

il - 7 | 350K.03.5-03 | Bk Cover L | 101269

i 8 |300k032-02 | Feditl Shaft L | 101269

118

i 9 | 300K.03.2-03 | 4 Pipe 1| 101269
(il & 10 |2201D-022-2 | WL Gimbal I | 101269

;i‘ 2 = ;

""--.‘I

| I: " % 1
| I “
fil| 1

“ | " | —

.--'“'a'

5]

2 NS




il ¥ MG WHERHRE
l \/ s e ROl S Vil
1in e T
Ll % Page l i 4 | 5 Model 5 Model i {2 3l S Page
i .'! PO1-47 Rear Transmission Shaft ‘ :‘“ﬂ‘ _ 300F Rear Transmission Shafl PO1-48
{ |I‘ | s i ge| ®xs |00 & 00 & loem| &
[ ,_;;I‘ Sr,No.|  Part No. Part Description Q'ty Remurk
|| 'I!' 1 |zom2-01 | sy " Fork 1 2 | 101493
| -“‘ 2 | Z3.4.3-01 - 5h L 4L e Fork 1| 101493
3 | Z3.43-02 AR BN Shaft 1| 101493
| |j1 -M 4 | UW41118PB T E LR Gimbal 2 | 101493
i ‘ 5 |z1308-2-03 | i Ciner s | 101493
fil | 6 | ZL30E-2-04 | WK Lock Shim 8 | 101493
| ik 7 | GB5782-86 R M6x16 Bolt 16 | 101493
ll" 8 | GB3d52.1-82 | OB 0-Ring || 101493
L_ A 9 | GB1152-89 | illi#F M8xI Grease Cup || 101493
1* ;é 10 | GB6181-86 A M14 Nut 4 | 101493
| .| | % 11 | GB91-86 i 3.2426 Pin 4 | 101493
(el 12 | GB31.1-88 B M14:45 Bolt 4 | 101493
i i‘il','? 13 | GR93-87 1418 14 Washer 4 | 101493
] | 14 | Z34.1 e Pipe 1| 101493
it ;
:gl'i
| ! |
| i e
\a Pﬁ ﬁ;
i3 |
==t
L
[ 2 |




i- ¥ XCMG Lihile psere =000 [BEMG
i

[{H - — ——
Il {: . i T

i | G Page Ji {4 &l il 5 Model BIS: Model I 1% ah 4l UL Page
| ’H' PO1-49 Rear Transmission Shaft 3008 J00F Rear Transmission Shaft | PO1-50

Il = — B 8| s 5 # wt | & 6
M S, No, Part Na, Part Description Q'ty Remrk
,[ il | | Z30.3B-2 ges N Fork 2 | 101269
i ';', = 1 2 | GB/T893.2-1986] 7L FH a1 6l Ring g8 | 101269
"' 'l 3 | EQL40-2201C | J7 fi 3 ik, Gimbal 2 | 101269
(I & _'I / 4 | EQU0-2201G1-065| k5 Cover 1 101269

| Hl/aR)

5 IB/Z0)4447-86 | ih#F M8x1 Grease Cup | 101262

“Il' w | 6 | 300K.032-01 | WX Fork I | 101269

il - 7 | 350K.03.5-03 | Bk Cover L | 101269

i 8 |300k032-02 | Feditl Shaft L | 101269

118

i 9 | 300K.03.2-03 | 4 Pipe 1| 101269
(il & 10 |2201D-022-2 | WL Gimbal I | 101269

;i‘ 2 = ;

""--.‘I

| I: " % 1
| I “
fil| 1

“ | " | —

.--'“'a'

5]

2 NS




(v} XCMG

RN SRR

T Page
PO1-51

JG & shh

Rear Transmigsion Shaft

B Madel
300F

hoh 554 h

H5 Madel

15 e =l il

300r Rear Transmission Shaft

e | wure 4 Fi
Sr, No. Purt No. Part Deseription

1 | 2201D-023Y BEREET ok i

2 | GBIT 893.] i 39 Ring

3 | HWI3-0611 S Gimbal

4 | JBT 7940.1-1995 th#F M10x] Grease Cup

5 | Z34.4A gt it B Fork

6 |Z344A 55 B 2 Cover

7 | Z3.4.4A BT A il Shalt

8 | Z344A B AR Gimbal

¥ MG

| som

Qty

()

| £5 =

IR > 12

PO1-52
Tfr. il
Remurk

101 148

101148

101148

101148

1011438

1011438

101148

101148




2 .Y e
v CMG o L R Bh St ¥ MG
[Em— 1 Model i | 5 Model I & 5l 4l : | UL Page
iR Pﬂlg'f’- \ 5. -‘I'rlwnahﬁiﬂﬂ Shaft 300K .j-{}fi_ Rear Tranamission Shaft | PO1-54
e S R [ ] e | murs % i ww| & n
Sr, No. Part No, Part Deseription D'ty Remurk
| | Z130E-2-01 ST  Fork 2 | 101493
( 2 | Z34.4A-02 TE S 28 1 Shafl 1| 101493
3 | Z3.44A-03 i ah W Fork I 101493
4 | UW41118PR H A4 8 Gimbal 2 | 101493
5 | ZL30E-2-03 i 1R Cover 8 101493
6 | ZL30E-2-04 i Lock Shim 8 | 101493
7 | GB5782-86 B M6x16 Bolt 16 | 101493
g8 | GB1152-89 flliFF M8 1 Grease Cup 1| 101493
9 | GB3452.1-82 O Mz O-Ring | 101493




| ¥ XCMG W MG
i PO1-55 ‘ Gearbox Body 73.6 B e | Gearbox Body PO1-56
HH = =i = -5 RS fs gt & 1
‘I i I. I "irN_n Part No. Parl Desciiption | Q1 | Remurk
I | | | ZL20-030001 itk Body |
l| i . | ; 2 | 403091 bl Deeal |
| i,5| j 3 | GB/T827-1986 BRI T 2%6 Rivel 4
I'T | : 4 | ZL20-030057 e Supporting Bracke g
Hil 5 | GB5783-86 A MELEE M16x75 Bolt 8
6 | GBY3-87 MUK 16 Lock Washer g
:"|_ ' 7 | GB6170-86 e M6 Nut 8
i 8 | CBS783-86 FfLEE M10x25  Bolt 13
9 | GB93-87 I8 10 Washer 57
10 | Z1.20-030003 Sl Cover 1
11| Z1.20-030002 i Paper Pad 2
12 | ZL20-030005 e B Ring |
13 | ZL20-030006 i) s 2 2 Adjusting Screw 2
14 | GB5783-86 7 3 8 Mox6  Bolt 2
15 | ZL20-030004 1kEh Retainer 2
' 16 | ZL20-030008 il Al i e End Cover of Input Shaft 1
17 | JB2600-80 e 45x62x12  0il Seal 1
18 | ZL20-030058 v Ji) 5l i Cover 1
19 | ZL20-030025 4E 4 Paper Pad 1
20 | ZL20-030059 124 b 5 B Adjusting Ring |
21 | GB6170-86 1 M8 Nut 6
22 | GB93-87 Hufl 8 Washer 14
23 | ZL20-030062W1 | fEskik= Flange 1
24 | ZL20-030062-4 | #H Gasket 1
J 25 | WL-100X100-] | #ds Filter Core |
26 | GB5783-86 P MBx25 Bolt 6
27 | Z120-030062-3W1| #2483k Flange Joint 1
28 | GB5783-86 AR MBx30  Bolt 4
20 | Q26-01 0 JE B 504 O-Ring |
30 | Z1.20-030020 A 61 Gaskel |




mm : == 0 B h 5 REh R L

SR X(CM

115 Page BSA28 Ol A P A B4 Model ! 8 WS Madel BS428 28 HEATHT A i Page
PO1-57 Gearbox Body , 73.6 ] 736 Gearbox Body PO]1—58
§ _J"_ri 2 THNS # i it | i
i Sr,No.|  Pant No. Fart Description | Q' ! Remark
it : a1 | Z120-034001 | W 0il Pisn | I
: i.é I 32 | Z1.20-030007 I i Tube L

, ! E_I 33 | ZL20-030043 | AK A BEER Permanent Magnel |
:{‘._ ] 34 | ZL20-034004 | [ Washer 1
i fl 35 | 020-01 LK M20x1.5 Plug 1
1 36 | CBI235-76 | “0"IEM 40x3.1 O-Ring |
i 37 | ZL20-037000:=2 | il 3k Coupling I
38 | GB5783-86 A5 Bk M8x30 Bolt 4
39 | Z120-037200 | h9EF 0il Pipe Cap |
40 | ZL20-030063 , | o4t Paper Gasket |
41 | ZL20-030033 | “O"IEH O-Ring |
42 | Z120-031000 | AcHE End Cover |
L 43 | 72120-030032 | HdE Sleeve 3
44 | Z120-030031 | ) Gasket 3
45 | ZL20-035002 | ZhEbila Cover 3
46 | ZL20-035001 kil i 36 Cover 3
_ 47 | GB119-86 SEQLHT A10x40 Position Pin |

|]J 48 | GBT0-85 [ P 25 M 66T M10x30  Serew 13

49 | Z120-030022 | HihShims sy Adjusting Gasket 1 4
50 | Z120-030026 | i Gl e End Cover |
51 | HG4-692-67 | il 65x90%12 0il Seal 2

52 | GB5783-86 7k e M10x30  Bolt 35
53 | Z1.20-030101 | i LB % Cap Of Ventilator |
54 | GB39-88 JrigEE M6 Square Nut |
55 | ZL20-030103 | iR Ventilating Plate I
56 | ZL20-030105 HE Copper Sleeve 1
57 | ZL20-030106 | EH Gasket 5
58 | ZL20-030107 | HfRE Brass Spacing Sleeve 4
59 | ZL20-030102 i Stud I
60 | Z120-030109 | FEE Housing |

i

CERIRE S —————




WXCMG

LI Page

P59

542

A o R B AR

(Gearbox Body

B 5EE R 5

-2 Model

3.6

gihSEEh S

l-” i‘: M I.FI:JI: !

236
J'i‘: ﬂ_}- '.:1__: |"'F “" !.-].-
ar; Mo, Parl Mo.

61 | Z120-030108
62 | Z120-030039
63 | Z120-030060
64 | GB867-86

65 | Z1.20-030040
66 | GB5783-86
67 | Q21-34

68 | ZL20-031005

BS428 TR (A

Gearbox Body

& Fie

Part Deseription

k7% |".'J|H.'f Pl
ﬁ'l Ii'IIL Box Cover
447 Oil Fending Cover

e [ 2L AET 4318 Rivel

e (0.5 Paper Pad
Al A8 M10:35 Bolt
RI%E 7 Plug
e} 9E Plug

v MG

il
.

UJ!}

L Page
PO 1610
& ik

Remark




) XCMG

[

i Page
PO1-61

i 3o 0 i A
Input Shafl

2 h 5t Al 5 4

I = Maodel
£3.6:1

HHE RS

FE
Sr, No.

:E\GDDHJG\LHL‘-MJQ—|

[ Y B} R B2 B2 — Pt s s e

Tl
T

- Maodel
£3.6.1
THH
Part No.
GB310-76
GHRESB-E8
GBOT.1-85
Z1L20-030061:1
B297-84
Z1L20-032008
ZL20-032009
GB893.2-86
GB276-89
ZL20-032007=1
ZL20-032101
ZL20-032102
ZL20-032104
ZL20-030103
GB894.2-86
ZL20-032110
Z1.20-032108
Z1L20-032016
ZL20-032107
GB1235-76
ZL20-032105
GB308-89
Z1.20-032109
ZL20-032010x1
ZL20-032007
GB5783-87
GBI119-86
£1.20-032004
Z21.20-032003
CA10-350914-A
ZL20-032002
ZL20-032001
GB5783-86

15 A AR

Inpul Shaft

v CMG

UL 17 e

FUl=562

#

¥

st

|i.r

it

1".:II'| I:'l'.'-'\.(‘l'i:ljlillll

' A S M20x1.5

I R | = 20
Hi [l 20

i

[ 4k 75 = dih ol 7507
4 A

[ 5E 9

TL M 75

fin] oL ER A AR 109
i 4E(Z=33)

1]

A i it

SHIERE B

P EEE B

il SR 5 1B 60
L P

K

i 28

Ef
“O" I E I 6.0x3.1
] B T
ZE: B

fi%] B

i 6 (Z=46)

ik Eh#

75 R M10x25
B A8x22
LR

WESHIES

1 R P52

il S $4 4R

Ak ht

75 A MRE M8x16

Mul

Stop Washe:
Washer

Flange

Cone Roller Bearing
Input Shaft
Plug

Smap Ring

Ball Bearing
Gear

Snap Ring
Caover

Cluteh Dise{Ouwter)
Clutch Disc{Inner)
Snap Ring
Spring Seat
Spring

Piston

Seal Ring
O-Ring

Clutch Housing
Steel Ball
Valve Seal
Gear

Stop Plate

Bolt

Pin

Bushing

Fiston

Piston Ring
Plate

Stop Plate

Bolt

1|]"I:l.-' [Femark

2

[ %]

]

o - i e e I el




¥ NCMG BNt R B h 5t 5L XCMG
—= . — — e = B £ oy el [ LT AR B A Pasa
I aene 5 50 4 95 Mode B g fﬁ:rﬁ” g | ety
PO1-63 Reverse Shafi £3.6.2 . .
RS | BARS % i Wht | @ it
Sr,No. Part No, Part Deseription ('iy Remark

| | GBS783-86 | A summie Mxl6 Bol 2

2 | ZL20-032001 L sy 4 Stop Plate I

3| Z2L20-032002 Al i 4 Plate I

4 | CA10-3509164A | 3 %EFH B52 Piston Ring 2

5 | ZL20-032003 P i s Piston I

6 | GB297-86 VB it 25 i 7R 7507 Roller Bearing 2

r 7 | ZL20-036001 il Shaft Sleeve |

8 | ZL20-032009 FJ %€ 9 Plug I

9 | ZL20-036003 FEi 40 Reverse Shalt I

10 | GB893-86 LA EEE TS I8 75 Suap Ring 2

11 | GB276-89 il Lo B AR 109 Ball Bearing %

12| Z120-036002x1 | 54t m=4.5, 7=49 Gear I

13 | ZL20-032101 4 Snap Ring I

14 | Z120-032102 1t Gear Ring 1

15 | Z120-032104 SR K Cluteh Dise (Outer) 6

16 | ZL20-032103 P EdE Cluteh Disc (Inner) 5

17 | GB894.2-86 il 15 8 60 Snap Ring 1

i 18 | Z120-032110 S e Spring Seat 1

19 | ZL20-032108 3% Spring I

20 | ZL20-032106 L Piston 1

21 | ZL20-032107 At 184 Seal Ring I

22 | GB1235-76 O B8 1 6.0x3.1 0-Ring |

H 23 | ZL20-032105 | #-4-7% th p Al Clutch Housing |

24 | GB308-89 EEE & Ball I

25 | Z120-032109 i Seat I

26 | ZL20-036004x1 | 5 m=4.5, Z=44 Gear 1

27 | Z1.20-032006 Ak 2l Stop Plate 4

28 | GB5783-86 AR M10x25 Bolt 8

29 | GB119-86 I 4 A8x22 Pin 2




) JCMG

1Y Page
P01-65

A L o ) A

Medium Shafl

_Eil_?] '——iﬂ'fﬂlﬁiﬁc

2 Model

7363

Hh SR

- Model
73.6.3
TS
Parl No,
GB5783-86
Z120-032001
ZL20-032002
CA10-3500164A
2120032003
GB297-86
Z1.20-033001x1
71.20-032009
Z120-033002
GB893-86
71.276-89
Z120-032004x ]
Z120-032101
Z120-032102
7120032104
7120032103
GB894.2-86
Z120-032110
Z120-032108
Z1.20-032106
Z120-032107
GB1235-76
Z120-032105
GB308-89
Z120-032109
Z1.20-033005x]
7120032006
GB5783-86
GB119-86

F T TR,

Medhum Shalt

Ay
11

p
7R MBx16
|k &l i

Al i 4t

i AL ER p52
PR e

Btk 7 AR 7507
thi 5 m=3, Z=24
[14E 9

SR

FL SR 18 75
fa] Lo BRI R 109
Vit m=4.5, Z=41
=i

A B il

bR

PSR i

fih A SR R 60
L e

7 3

i 2

a5 il 1

O JE & H 1 6.0:3.1
T e (A
W5

I

P8 m=4.5,7=54

|

75 M M10x25
5 ABx22

2

B

arl F:'l‘..'-l"l"i!:l!jl:'ll

Bl

Stop  Plate

Plate

Piston Ring

Inner Lining Sleeve
Roller Bearing
Cear

Plug

Middie Shafi

Snap Ring

Ball Bearing

Gear

Snap Ring

Gear Ring

Clutch Dise (Outer)
Clutch Dise (Inner)
Snap Ring

Spring Seal

Spring

Fiston

Seal Ring

O-Ring

Clutch Housing
Ball

Valve Seat

Gear

Stop Plate

Bolt

Pin

V) CMG

1T ey Paigs

PO =66

Hof U | ’
i A wr il

Oty W ek

b

Lt

N oe B




NCMG 15 6B Al _. 715 1 ) R v MCMG

— — 1 e - - - —. B
I Page | AT il B | B2 Model 5 Model 08 R A A i it Page
PO1-67 | Output Shaft Z3.6.4 . 73.64 Output Shaft PO1-68
i B e | wes | % b |ait | % #
Hriwn.l Part No. Part Deseription iy Remark
| | GB5783-86 7RI EE M10x25 Baolt 4
2| ZL20-030077 LI sl H Stop Plate 2
3 | ZL20-030078 (i Plate 2
4 | Q26-01 O B EEM 52x5.7 O-Ring 2 |
5 | ZL20-030013 i £ Al i 22 Flange 2
6 | ZL20-030030 s 2f 5 Dust proof Cover 2
7 | HG4-335-1806 | filil 65x90%12 0il Seal 4
& | ZL20-030071 il £13 44l I o End Cover !
(| 9 | GB5783-86 7SI M10:30 Bolt 8
1! | 10 | GB93-87 8 10 Washer 8
- 11 | GB276-89 HRAIR 310 Ball Bearing 2
{ | 12 | ZL20-030010A | 1k HEFR Stop Ring 2
I| 13 | SF-1 5530 itk s 7R Slide Bearing 4
'mll 15 | Z120-030009x1 | Hi5k(Z=36) Gear 1
I‘ | 16 | Z1L20-030019 o TG 19 2ty Gear Bushing I
Il 17 | GB308-89 ek 4 Steel Ball 2
Il 18 | ZL20-030072A | 4%l Output Shaft 1
| i 19 | Z120-030021%1 | Videhi b AR #)(Z=56) Gear 1
1 21 | Z120-030029 | Fiduhik Parking Brake Drum |
22 | GB6175-86 A M14 Mut 4
:: 23 | GBY3-87 I 14 Spring Washer 4
I 24 | GB5783-86 A5 3R EE M14x40 Bolt 4
I +
|
|




m oh oS58 Eh 7 & iﬁ]j]'_if!é'ﬁir:?fiﬂﬁ X{cm*
=% = o — — T T H=RY S i ke e =p2 bl =t ph L 1o,
i i Page i A5 8 2 B LR 15 Model H’L ; :Tt;: Ilf I ! :1 [:]Tllji:” r||:J1:IJlI|‘ I, ! ll.:l_r l P. .:::I;:*- ‘
= PO1-69 . Parking Brake £3.6.4.1 -~ _ - '
: FE | B i | S =
Sr,No.|  Part No. Fart Deseription | Q1 ! Remark
B i Z1.20-038005 T i sl e Connective Plate ;
2 LL20-038003 WE i 7] Cam Plate .
3 | GB97.1-85 8 16 Washe 2
5 4 | GB91-86 L4 325 Cotter Pin 2
5 | GBR82-86 i Al6x48 Pin Shall 2
6 | ZL20-038004 | g Serew !
7 | ZL20-038002 | R L2 4030 0 Thin Spring 2
8 | ZL20-038001 | 7 S50 40 1 300 0 Spring | B
) 9 | GB97.1-85 Tl 12 Washer 1
ﬁ I 10 | GB6I71-86 | M4 M12x1.25 Nut 2
. ‘ ® lﬂ 11 | GB6170-86 #EAE M8 Nut 2
DR 12 | GB5783-86 8 M8xT5 Bolt |
@ 8 13 | ZL20-038102 | iy L Brake Band (Upper) ;
14 | GB86T-86 B BHET 612 Rivet 18
15 | ZL20-038101 | fdEhiE T B Brake Band (Lower) I
O 16 | GB875-86 e R T 4
E 17 | Z120-038104 | Ffshues Friction Plate 2
g _ 18 | GB875-86 REFAZORET  Hollow River 22
‘E_’ 19 | ZL20-038103 | i Steel Band |
20 | Z120-038105 | il Ehi Bracket Of Braking Band| 1
% 21 | GB32.1-86 B M10x55 Bolt |
&) 22 | ZL20-038007 | #k£ 05 Wire 1
(=) 23 | ZL20-038006 | A% 0E Adjusting Spring |
&) 24 | Z120-030041 | Fil shih ¥ e Bracket (right)
25 | GB5783-86 7S R M8x25 Bolt 4
26 | GBY3-87 R I 8 Lock Washer 4
27 | ZL20-030042 | il EhpE A Fm Bracket(left)
28 | GB5783-86 5 M12x30 Bolt 4
29 | GB93-87 PRI 12 Lock Washer 4




(v} XCMG

B hSHERRE

i it Page
PO1-71

A AR 2

Transmission Control Valve

1042 Maodel
73.6.6

Mh 5 R FER

%5 Model

£3.0.6

KL
Purt Mo,

ZL20-03901 |
Z120-039013
ZL20-039012
(ZB308-89
ZL20-039023
Z120-026010
ZL20-026009
(020-01
GB8Y3.2-86
HG4-692-67
ZL20=039010
ZL20-039009
ZL20-039022
ZL20-039015
(26-01
7120-039016
Z120-035017
ZL20-039018
026-01
Z1.20-039019
ZL20-039021
71.20-039007
ZL20-029020
71.20-039008

GBT0-85

ZL20-030034
GB5782-86
GBY3-87

A%

FE AN 8] 0

Mransmission | wontiral Valve

& 7

Parl Description I
HET Serew E
R/l L] Washer
3L Spring
MER 10 Ball
Bl 22 35 (D 10) Dust Cap
{8 iz 3 Joint OF Pressure Metering
4 2 3 i Washer

#L9E M10x1-6h
L5 30
il 1423010
()
SN

Bt 2 5 (b 10)
SR IE

O M 22x2.5
HEBH

il h 1 1
S

0 JEM 16x2
A1 i 1

S IE

i

qEEk 0.5

it

T 3k P 75 R LT

Mox16
HEh

o M10x45
i 10

Plug
Snap Ring
il Seaal

Washer

Operating Slide Valve
Dustproof Sleeve
Serew Plug

O-Ring

Rubber Bowel
Braking Slide Valve
Spring

O-Ring

Spring Seat

Plug,

Body

Paper Cushion

Plate
Screw
Paper Cushion

Bolt
Washer

(W XCMG

i1 '.Ijlj I:':I;'Ii'

PO1-32

B i

Q'ly

[

=

Hemark

—L——




W5 e Rk S R

. SaMe

il FL0S Page | 05 P T R e ML T2 Model -5 Model LSBT R 1 R e T o Y Page |
' l PO1=73 i Yaoke 23.6.9 £3.6.9 Yoke FO1-74
.Ji'r-: ) | T-’.Ii-[‘i'. 5 5 Fr i ik wro i
Sr, Mo | Part Mo, Part Description [ Q' Hemark
W) i A o ||.'nr| Wire |
2 | Z1L20-030049 % Serew |
3| ZL20-030048 | MG W Yoke |
4 | ZL20-030045 | 4L Paper Cushion I
5 | ZL20-030047 | R Yoke Supporl I
6 | GB93-87 10 Washer 4
7 GE3783-86 S EE M10x30  Bolt i
8 | HG4-692-67 il 18x35%10 0l Seal I
9 | ZL20-030046 | & 5L Yoke Shalt |
10 | Q21-01 MHE M12x1.25  Screw Plug |
11 ZL20-030044 48 Washer |
12 | GB308-39 fHEE 10 Steel Ball |
13 | ZL20-030055 | #3% d1.6 Spring 1




VMG

BhS{Esh & o

T Page

PO1-75

iy (G R £,
Shift Control

n

10

221 o5

i

16

17
A9

p s

18

-5 Madel
3.7

B 5 16 A G

ol =
I 5

]|;1{! ":: M‘.}ri(‘.[

L3
FIHE S
Part No.

GBG1IT0-RG
Z3.7.6A
GB6170-86
GRO3-87
Z140.10.7-4A
GB5782-86

Z1A40.10.7-3A
ZLA0.10.7-1A
£3.7-5

GBB6-88
Z23.7.5-2
GB882-86
GBY91-86
GB6170-86
£3.7.5-1
GB5782-86
Z37-3
£3.7=2
GB93-87
GB6170-86
GB5783-86
Z3.7-8
Z3.7-7
GB91-86
GB97.1-85
Z3.74

ZL40.7.1-16

IBIT7940.2-1995

ol (VG e AR

Shift Control

# fii
Part Deseription

-lii_ifi Knob

WA M2 Mut

PO Control Lever
ERAE MI10 Mt

S 10 Loek Washer
[P 5 P Fixing Seat
R M10x25 Boll

I Spacer

GES Lining Bushing
Al Shaft

AT 45°M10x1  Grease Cup
HRET M6x16 Screw
ML MI2 Joint

14l B12x40 Pin Shaft
# 3.2%30 Cotter Pin
BEE M2 MNut

I A%FF Link Rad
S M16x100 Bal

FRAR Supporting Plate
il Plate

HH 16 Lock Washer
EEE M16 Nut

B M8x20 Bolt

e Washer

3 Bracket

£ 2.5%24 Pin

i 10 Wazher

THRBHLH

Lower Mechanism

¥ CMG

E T = T - T = S

= B R

it Page

PO1=76
i

Remark




wame Besnikn: e MG

- ' 15 =2 i e e i Paep
1% Page R IE R %18 Model | . ;?M?””" | PRI R T Pag
BO1=717 Shift Contral . Z3.9 1= A3 | Shift Contral POI-78

e — - - = 2 ' Y e s Tk el ar
! Sr, Mo, Part MNo. Pari “l‘H—L‘I'i.[I”I:III ‘."I]." Remark
, 29 | GB5782-86 MitE M10x45  Bolt 4 '
J 30 | GB882-86 4l B10x60 Pin Shafi I
= -
31 £3.74 it Shall |
2_,,-*"" 3 ]
: \J, 32 | GBY3-87 i 16 Lock Washer 4
6
3 e 33 | GB6170-86 A M16 Nul 4
.B |
AN
12
i
: 13
@ 14
10 .
9
- 3 16
' 2 CE. - 17
' 20 19 8
6
7 I
v |
25
; I 6
l iy £
33 32 ‘ I 4 =
8 . i
Ii
i !I 1
_
Ao /




v T 5

FREMH | XK IIG

| 1

B e _ 8 Model | RS Model LIRS | ¥ Page
"Fii‘:f‘ \ Front Chassis | 30005 e _T‘IF'U:? Heop! {.:I]HHHE:{ icligh
e — e | Eas g o #ell i
Sr, No. Part Mo. Part Deseription 0'ty Remurk
L | 251700263 Wil Front Chiisais 1 | 300r0saa
2 | 251700192 N G 4 Lift Cylinder Pin 2 | 300F05.3
3 | 801100336 AR M10x1 Crease Cup 5 | JB/T7940.1-1995
45 g - 4 | 805000022 BB M 16x25 Bolt 5 | GB/T5783-2000
5 | 805300011 i 16 Washer 5 | GB/T93-1987
’ 6 | 805300020 [ 16 Washer 5 | GBMYT7.1-2002
! : 7 | 805000018 B M8x20 Bolt 8 | GBITS783-2000
! HE—\ 8 | 805300010 i 8 Lock Washer 8 | GBITY3-1987
g 0l 0 “__ TL‘L 0 \ 9 | 250000244 AT i Front Lamp Bracket(R) | LW330F(I1).08.12
'; "1 10 | 250500158 2] LTS Tilt Cylinder Pin Shaft 1 | 320E.8.3
= [ \ 11 | 805300069 e 8 Washer 4 | GBfT97.1-2002
! ' | "l 12| 805000018 B M8x20 Washer 4 | GBIIS783-2000
jp__,,j__,? ) “ 13 | 250500299 Tl S8 4K Front Cover Plate 1 | LW320F(1).18.2
=g :‘: : ” 14 | 250000243 i Fo AT e Front Lamp Bracket(L) 1| LW330F(I1).08.11
; : \ y g/ 15 | 251700190 BT Lift Arm Pin 2 | 300F.05.2
16 | 251500108 4 Spring Pin 2 | 852.7-15
_‘g 0 17 | 251500111 AT Lock Link 1 | 852.7-12
& 18 | 805601624 Hi B32x70 Pin 2 | Gr1gs2-1986
= = e 19 | 805000714 i MI0x20  Bolt 2 | GBT5783-2000
—— 2 20 | 250100183 o Washer 6 |738-13
o ™ i . o 21 | 805300014 W 10 Lock Washer 2 | GB/193-1987
g 2 | 250500160 i i Front Sisésing Pii 2 | 320E.84
A 2 2 23 | 805300037 4418 10 Lock Washer 4 | IBrM982-1977
j , 24 | 250200189 bilL bis Bolt 2 | 71408.4-1
| # ' 25 | 251702514 I ) i Oil Injecting Tube 2 | 738121
2 26 | 805002107 SR M24x2x240  Bolt 8 | GB/T5785-2000
24 27 | 805201458 A M24x2 Nut 8 | GB/T6176-2000
28 | 805300034 B 24 Lock Washer 8 | GB/T93-1987




215 | /)‘(cm

v, CMG 5 . xmeme

51D Page ‘ EE | i 2 Model 1 l‘-ﬂ'“ﬁ’u" ﬁflndti 5 "1_"- 4 .'J'-!I'-'i Paige
PO2-03 | Rear Chassis 2 B M‘in.ﬂ? s U006 Heur Chassis | _ PO2Z-(
- el | || . — 1 e T2 # | ¥ i
! S, Mo, Part Nu. Part Deseription Oty Remnrk
1 | 251700040 | R " ko Chanals I | 300F.06.14
2 | 805000714 L M10x20 Bolt 4 | GBIT5783-2000
3 | 250100183 s [H8] Washer 4 | Z3.8-13
4 | 805300014 48 10 Lock Washer 4 | GR/T93-1987
5 | 250500158 Ji ¥ 1) T Rear Steering Pin 2 | 320E.83
6 | 250100127 IES Steel Sleeve 2 |Z3.8-7
7| 250100182 TE= Lower Flange 2 | £3.8-11
8 | 800511234 HK AR GEGOES Knuckle Bearing 2 | GB304.5-81
9 | 801100113 O JEE 0-Ring 2 | GB1235-76
10 | 250100424 W b Washer n Z3.8-14
11| 250100181 LEE Upper Flange 2 | 23.8-10
12 | 805300018 el 12 Lock Washer 20 | GB/TY3-1987
13 | 805000032 R M12x60 Bolt 12 | GB/T5782-2000
14 | 801100339 il#F 45°M10x1  Grease Cup 2 | JBIT7940.2-1995
15 | 250100215 B Articulating Pin 2 | 23856
16 | 805000716 S M12x30 Balt 8 | GBIT5783-2000
17 | 250100870 bEc IS 0Oil Injecting Pipe 2 | Z3.8.10A
18 | 250100212 T 2 42 4 Chassis Pin 2 | Z3.85
19 | 250200178 R Copper Washer 2 | Z140.3-11
20 | 250100180 £ Bushing 2 | Z3.8-2
21 | 250000177 i 4 A Auxiliary Chassis I | LW330F.8.7
22 | 805201458 L M24x2 Nut & | GBIT6176-2000
23 | 805300034 hJl 24 Washer 8 | GB/T93-1987
24 | 805000671 BPE M24x2x220  Bolt 8 | GB/T5785-2000
25 | 250000220 o 1k Counter Weight I | LW330F(11).08.10
26 | 250900227 i it Left Box Cover 1| LW330F(11).08.10.2}
250900228 o Right Box Cover I | LW330F(I1).08.10.3|
27 | 250700106 HIEHF4 Rear Handrail(R) I | 530D.8.6
28 | 805100056 #ET M5x12 Serew & | GB/TG7-2000
29 | 805300119 18 5 Washer 12 | GB/T9T.1-2002
30 | 252100432 ANEE 2 Rear Cover Plate 2 | Z5G.6.9-1




MG — T

2R 54 Xm

i pﬂm; ‘ 15 1 ‘ K5 Model 15 Model & 4 G Page
PO2-05 | Rear Chassis | 300F.06 X I j[]E[.‘__[]FJ; Rasr Chasais | PO2-06
K4 T i i 8 it W
Sr, Mo, Part Mo, Part Description 'y Remark
’i_J 805300010 i i g Look Washes 112 f:lﬁtﬂ--lﬂﬂ
32 | BO5000033 i M8x16 Boli 12 | GB/TS783-2000
| 33 | 252100428 T4 Lamp Bracke B 75G.6.9.3
l|i 34 | R05300021 Him 24 Washer 2 | GBT97.1-2002
35 | 805300034 ]l 24 Lock Washer 4 | GB/T93-1987
36 | 805000032 L M12x60 Bolt 4 | GBIT5782-2000
37 | 250100646 514 Towing Pin 1 | Z3G.8.15A
38 | 805200045 R M8 Nut 4 | GBITE170-2000
39 | 805300069 i 8 Washer 12 | GB/TY7.1-2002
40 | 250000221 Sl A A Angle Steel 2 | LW330F11.08.10-1
41 | 250000222 % B Bolt 4 | LW330F(113.08.10-2
42 | 250700111 LElRRFER Rear Handrail(L) 1 | 530D.8.5
43 | 805300013 i 16 Washer 4 | GB/M97.1-2002
'IJ 44 | 805300011 i 16 Lock Washer 4 | GB/T93-1987
45 | 805000716 R M12x30 Bolt 4 | GB/T5783-2000
46 | 805603355 I 0§ 220 Pin 2 | GB/T91-2000
47 | 252100434 1847 Supporting 2 | Z5G.6.9.6
48 | 269900185 A Adjustment Washer 4 | TLOO2001
49 | 801100336 h#r Qil Cup 4 | JB/T7940.1-1995




WEMG

RS

i Page
PO2-07

£ 2 H(251700411)

Platform System

sesammon
------ oo
soenosnR
R

1121314

-5 Model
300104

IsddE a0 D
(RN RN
CRE-RCRC I N -
(RN RN N
segsa® aw
eeEEE @8

FESME
1S Model
300F.04
(s | zps
Sr, No, Part No.
| 250500142
2 231700429
3 252601166
¢ BO5000713
5 805300014
6 803300017
7 251700393
8 | 251700394
9 805200044
10 | 251700395
11| BOS000097
12 | 805300020
13 | 805300018
14 | 805201516
15 | 251700396
16 | BDS000045
17 | 250500259
18 | 805000018
19 | 805300010
20 | 805300069
21 | 250500142
22 | 250500143
23 | 250900571
24 | 805000062
25 | BD5201479
|

£ 2 ERIS1700411)
Platdorm System
2 o

Part Description

PRt Left Fender
1 P AR Right Fender
E i Plate

R M10=45 Rult

H 10 Washer
8 10 Washer

i s A Rubber Plale
i el Ladder

#EE M10 Nut

bt 80 Left Ladder
B M12x85 Boll

i 12 Washer
i 12 Washer
S M12 Nut

roy 25 Right Ladder
BEEE M12:40 Baolt

il BL AR Front Cover
#REE MBx20 Bolt

i 8 Washer
i 8 Washer

e i Left Plate
HER Right Plate
Hil Plate

#EEE M10x35 Bolt

BE M10x1.5 Mul

— MXCMG

L&
16
16

2]

B B O =

—

10
10

(IR Prigee:
PO2-08
ik

Bemurk

GRTST83=2000
GBMo3-1987
GRAOT.1-2002

GBFTG170-2000

GBTSTA2Z-200H)
GB/T97.1-2002
GHT93-1987
GCB/T6182-1986

GBM5783=2000

GB/TS5783-2000

GB/T93-1987
GB/T97.1-2002

CB/T5783-2000
GBIT62.1-2004




S2 5t

UL Page

PO2-09

ey

HLAL

3 24 25 26

Engine Hood

A Madel
LW321(11).18

=je

I

=y

%
4:

Al
45 Moclel HL 5 (250000142)
LW321(01).18 Engine Hood
Bew | mEks % "
&r, No. Part No. Part Deseription
1| 805000048 | s mi2sas Bolt
2 | 805300018 1 12 Washer
3 | 251700330 i 12 Washer
4 | 250900494 LA . Hood Weld Assy
5 | 802101249 g Lock
6 | 805000322 L M6x16 Boll
7 | 805300030 6 Washer
8 | 805300029 el 6 Washer
9 | 250900480 ZEi] Left Door
10 | 250900485 HITE Right Door
11| 250900567 ESE Sealing
12 | 250900568 B A Cushion
13 | 805000727 HREE M10x25 Balt
14 | 805300102 #iE 10 _‘iﬁ"a.ﬂhm'
15 | 805300014 08 10 Washer
16 | 250900540 s Rear Hood
17 | 801701502 SN Air Spring
18 | 805200045 B M8 Nut
19 | 250000479 P Symbol
20 | 805200046 ¥R M5 MNut
21 | 805300109 i 5 Washer
22 | 805300119 il 5 Washer
23 | 805000018 SR MBx20 Bolt
24 | 805300010 e 8 Washer
25 | 805300069 8 Washer
26 | 250900484 e Support
27 | 250900476 I EE Hinge

| Qty

(W) MG

0l fith Page
PO2-10
it s
Remark
= GERSTEI-2000
4 GB93-1987
4 JOOFTD). 1811

2 182A
8 GB/T5783=-2000
8 GB/TY3- 1987
8 GBT97.1-2002
|
|
2
|
4 GBRSTE3-2000
4 | GBIT96.1-2002
4 | GBM93-1987
1

QD19-510x165%

2 400N-AA
2| GB/TE170-2000

3 GB/T6170-2000
3 GB/T93-1987
3 GB/T97.1-2002
20 | GB/T5783-2000
24 GB/T93-1987

24 GB/M97.1-2002




3.T1EEE

Working Device




XCMG i TN THER MXCMG
U Page ‘ CAR & R 5 {5 Model : 55 Model | CAEREFF R | il fi%h Page
PO3-01 Link System _ 300F.08 i3 300108 Link System PO3-02
e | mane % B wit | & o
Sr, Mo, Part No. Part Description (i Remurk

I | 251700168 &)1 Fift o 1

2 | 250900248 i Bushing 2

3 | 801100336 A M10x] Grease Cup 8 | JBITT940.1-1995
4 | 250100258 8 1 Al Pitman Arm Pin !

5 | 805300111 B 16 Washer 8 GBIT96.1-2002
6 | 805300011 w16 Lock Washer 8 GB/T93-1987
7 | 805000022 B M16x25 Bolt 8 | GBTS783-2000
8 | 250100260 A i 9 Al Pitman Arm End Pin 2

9 | 250100499 1 Pitman Arm |

10 | 252600348 T L A5 A Upper Shaft Pin 2

11| 252600350 LB Bushing 2

12| 250100245 s Bushing 2

13 | 250100264 - A Bucket Shaft Pin 3

14 | 251700167 0 JEH O-Ring 8

15 | 803164080 3 B60x%8B0x12 Seal Ring 8 | GB9877.1-1988
16 | 250100510 Lil s Bushing 4

17 | 251700185 EUTE i Link 1

|




Sl = - Exeme

fE
WXMG __ amwa

% Poee I AT 2 45 (0 1) 145 Model | II,rJ = I]'H-"Im‘lt‘.] ! | B 'Iﬁ'ifff;'-ﬂ".% G55 fFl!il_ | 'lﬂrfl".!r Page
Sl g \ Link System(High Dumping) | 3_{“”.*1}_3“ Rl ! A .H}UP.USI_I_ | Lank System(High |imli"“.‘~ii' | PO3—-04
M s = L — i) g # Fi et o
Sr, No. Part No. Part Deseription Q'ty Remark

| | 251700187 G Lift Arm i

| 2 | 250900248 bz Bushing 2
3 | 801100336 AR M10x1 Grease Cup 8 | IB/TT940.1-1995
4 | 250100258 5 A A Al Pitman Arm Pin |
5 | 805300111 #0816 Washer 8 | GB/T96.1-2002
6 | 805300011 HeE 16 Lock Washer 8 GB/T93-1987
7 | 805000022 i M16x25 Bolt 8 | GBT5783-2000
8 | 250100260 78 A O A Pitman Arm End Pin 2
9 | 250100499 1A Rocker 1
10 | 252600348 ah L L 55 4 Upper Shalt Pin 2
11 | 252600350 g Bushing 2
12 | 250100245 il 4% Bushing 2
I3 | 250100264 =24 Bucket Shafl Pin 3

[: ' 14 | 251700167 0 &M 0-Ring 8
15 | 803164080 % B B60xB0x12 Seal Ring 8 | GB9877.1-1988
16 | 250100510 g Bushing 4

17 | 251700189 BFF Link 1




THE#HE

TS Page
PO3-05

) B
Bucket

it B Model
300F.30

.i.
|
:,|

S

Tiesem |
S Model fe3) B
300130 Bucket
we | mEs %5
Sr, Mo, Part No. Part Deseription
1| 251700248 3 Bucket
2 | 805200052 #a M20 Nut
3 | 805300023 B 20 Washer
4 | 250200251 3ty Toath
5 | 252100838 LY Bolt
6 | 251700177 iz - BRL i Hhe Block

Sl
Q'ty
1
12

5 Page
PO3=06

i
Remark

1.8 3 F
GB/T6170-2000
GB/T93-1987




MXCMG : iifein

znan - EeMG

5 Page L e T #45 Model -5 Model : T N 8 UL itk Pape
PO3-07 Bucket LW330F(G).11.311 LW330K(G). 11,311 Bucket P3-08
' - | | B % s i b
Sr, Ma. Part No. Part Deseription Q'L Remurk
| 250800219 g3l Bucket | LA
2 | 805200052 LR Mut 12 | GB/T6170-2000
3 R05300023 5[8 20 Washer 12 GBIT93-1987
4 250200234 ik Taoth 6

3 252100838 L% Bolt 12




T i

e T B -5 Model

Clamp Pipeline

i Page
PO3-09

e

115 Model

we | murs

&r, No. Part No.
|| 250900324 2.
2 | 803004299 il fix
3 | 803166765 2 1
4 | 250900362 O LAY
5 | 250900363 A
6 | 803164321 fe 3
7 | 250900364 8 o
8 | 250900367 B BN
9 | 250500110 1 e
10 | 250900368 B B

e B 0% Page
Clamp Pipeline PO3-10
% i Wit | &
Part Description Q'ty Remark
Clamp = .__[ 1 i
Cylinder 2 XGYGO1-005
Flange 4 FPSL/MILO
Tube 2
Tube 2
Tie=In z Y221
Tube Clamp 1
Tube 1
Tube Clamp 2
Tube 1




MXMG

TR

r

UL Page
PO3-11

SJE Bt AR S

Clamp Assembly

1= Model

TiEEE

4

o, Na,
|

k2

-5 Mocel

B2

Part Mo. !
EEUE}D'[BII_ I -
250100403
250100357
801100336
251500112
BOS30001 1
SO5000022
250100356
250100359
BOS300014
805001924
250900325
250100358

L

LB

4

i FF M10x1
)

I 16
B M16x25
R

it 2

Hl8 10
B M10x25
T ik

Hi%

e B 44 S
Clamp Assembly
f i
Part Description
Upper Clamp
Bushing
Pin
Grease Mipple
Washer
Washer
Baolt
Pin
Plate
Washer
Balt
Lower Clamp
Pin

V) XCMG

0Oty

]

R Page
PO3-12
o Ik

Bemnrk

JB/TT7940.1-1995
B3Z.6-5
GBT93-1087
GBTSTE3-2000

GBT93-1987




e e

=i

L Page
P03-13

T e
Fork Working Device

HE Model

TiEH

B

i B

T2 Maodel

W T AR

Fork Working Device

s TS ] P
Sr, No. Part MNo. Part Desaription
1 819905954 A HIET W 3000X3500 Fork
805801018
2 | 250900426 IR iz B Limit Block
3 250900427 g 19 Seal

PO3-14
(381} il
'ty Remurk
2 GRS 184-1985(1=
[O70)
B RakA A BB R
3000X500(L=1500)
GITS184-1996
2
1

(W) MG

1 ity Page




| v CMG s 3 A s TR V) CMG

BLI% Page ‘ PR U4 Model -6 Model | i8R i % Page
PO3-15 Clamp | | f Clamp PO3=16
wi | mpre | 5 fi wik | &
Sr, No. Part No. Part Description 0y Remark
[ 1 250100465 I o 4 Lower Clamp 1 |
J N\ 2| 250100466 L HHE Upper Clamp |
3| 250100403 i Bushing 2
4 | 250100357 ikl Pin 2
5 | 801100336 AR M10x1 Grease Cup 9 | IB/T7940.1-1995
6 | 805000727 #EE M10x25 Balt 4 | GB/T5783-2000
7 | 805300014 @ 10 Washer 4 | GBTY3-1987
8 | 250100356 i Pin 2
9 | 250100359 s Plank 2
10 | 250100264 31 44 Pin shaft 3
11 | 803164271 2 4 Split Flange 8
12 | 252601586 BB Hose 1
13 | 803004299 SJe il Cylinder 2
14 | 250100358 R Pin 2
15 | 805000022 B M16x25 Bolt 7 | GB/T5783-2000
16 | 805300011 I 16 Washer 7 GB/T93-1987
17 | 805300111 8 16 Washer 7 | GBITY6.1-2002
}' i 18 | 252601583 6 A Hose 4
' I 19 | 252601373 =il Tube 2
| 20 | 252601372 W Tube 2
21 | 252601584 TR Hase 1
22 | 252601585 JHE A Hose 2
, 23 | 250100405 i Clamp 4
24 | 805000716 REE M12x30 Bolt § | GB/TS5783-2000
25 | 805300018 12 Washer 8 | GB/MY3-1987
26 | 805300020 Iy 12 Washer 8 | GB/T97.1-2002
27 | 250100404 U R U-Bolt 8
28 | 805300069 I 8 Washer 16 | GB/T97.1-2002
29 | BOS300010 il 8 Washer 16 | GB/T93-1987
30 | 805200045 425 M8 Nut 16 | GB/T6170-2000




W CMG -

TiEdm

L 5 Page
PO3-17

fl] {Fgy 24

Side—discharging Deviee

il 42 Maodel

i

10

11
12

TS

Part No.
25[1'11-]{)394
250100872
801100336
805300111
805300011
805000022
250100873
250100874
250100871

.| 250100852

250100966
250100868
250100875

Side—discharging Device

e
550 = 4%
AR

il 16
Hulll 16
A M16x25
NEGIEGE

il ) 675
ST T S A
B4 1 4
i 4
1642 65
LES

] ) e L

= FR
Part Descriplion
Bucket
Pin
Grease Cup
Washer
Lock Washer
Bolt
Pin
Pin
Pin
Pin
Support
Pin

Bushing

PO3-18
Wit | % i
'ty Rewmurk
|
2
7 | JB/TT940.1-1995
7 | GB/TY6.1-2002
¥ GB/To3-1987

¥ XCMG

i i Page

7 GB/T5783-2000




4RI 5B =E

Controls and Cab I




MMG e ___BUSRER RUSERE Eg <)

% Page | AR el Z 85 251700136 -5 Model K55 Model THUPR I ZE S0 251700136 Bt Pape
PO4-01 Shift Control System 300102 300F.02 Shift Control System PO4-02
B = E ' ' . % # lsm| & &
5, Mo Part No. Part Deseription 0ty Rk
1 | 251800859 | MM Rubber Sleove |
2 | 805100056 BRET M5x12 Blot 4 GR/T67-2000
3 | 805300183 W 5 Washer 4 GB/T96.1-2002
4 251700455 1B BEFT Link 1
5 | 801100339 Wl 45°M10x1  Grease Cup | | JB/T7940.2-1995
6 | 805000217 L M16x100 Boll 4 GB/T5782-2000
7 | 805200051 WLEE M6 Nut 4 GB/T6170-2000
8 | 805300011 il 16 Washer 4 GB/193-1987
9 | 250100161 Yol Washer 2
10 | 250100162 St Plank 2
11 | 805000207 $EE M10x45 Bolt 4 | GB/T5782-2000
12 | 805200048 SLEE M10 Nut 8 GB/T6170-2000
13 | 805300014 HM 10 Washer 8 GBIT93-1987
14 | 250100881 T L Lower Mechanism 1
15 | 250100174 Ll Shalt 1
16 | 250100436 i Bracket Z
17 | 250100882 Bk HEdT Link 1
¢ 18 | 805101818 #ET M6x16 Blot 2 | GBIT86-1988
il | 19 | 805001924 SRR M10x25 Bolt 4 | GB/T5782-2000
| 20 | 250900396 B Control Pole 1
21 | 801902748 FHEER Handle Ball 1
22 | 805200049 AR M12 Nut 1 | GBIT6170-2000
23 | 250200195 B Spacer 2
24 | 250200196 ik Sleeve 1
25 | 250200197 81 5 e Bracket 2
; 26 | 250100413 i Shaft 1
,1. 27 | 805000018 28 M8x20 Blot 1 | GB/T5783-2000
28 | 250100437 gt i) _ Washer 1 73.7-8
29 | 805600002 #i%h B10x60 Pin 1 GB/T882-1986
30 | 805601544 # 2.5x25 Pin 1 GR/T91-2000
31 | BO5300017 i 10 Washer 2 GB/T97.1-2002




¥ CMG — HRuAeR (¥ XCMG
TS Page st 251700139 82 Model -l IS Model =g RN 251700139 i i Page
P04-03 Cab i :m_m-'. | i .1{]{}{“. m Cab | PO4-04

e EHNE % i R i 1

Sr, No. Part No. Purt Deseription Oy Remark
1| 250900457 B E Cab 1
2 | 251801141 T REREEE A Glass Door Lock 4
3 | 251801224 LANELE Windscreen |
L 251801225 FoamE Windscreen 1
5 | 801902760 J R Wing mirror XGHI410X190-W
i) 251700238 {3385 B Inglrument Box i SR
7 | 251700442 (ES-Fc8 Instrument Box I P L (4 Bk 950
& | 805000715 B M12x25 Blot GBIT5783-2000
9 | 805300018 HlW 12 Washer GB/T93-1987
10 | 805100061 BLET M6x16 Bali 8 | GB/T819.1-2000
11 | 805300083 il 6 Washer 8 GBIT96.1-2002
12 | 251700262 Eiak $58 A Cover I
13 | 251700443 I A8 Floor |
14 | 801503840 [THi(&4F) Handle 1 502A

15 | 800101440 il Spring Lock 1 NBS510D

16 | 800302273 i i Lock Hoop | 510D i
17 | 253000128 R e Absorber 1
18 | 805000023 R M12x50 Blot 8 | GB/T5783-2000
19 | 805300020 i 12 Washer 16 | GB/T97.1-2002
20 | 805200049 ST M12 Nut 8 | GB/T6170-2000
21 | 805000727 R M10x25 Blot 2 | GB/T5783-2000
22 | 805300102 Hel 10 Washer 2 GB/T96.1-2002
23 | 805300014 @ 10 Washer ) GB/T93-1987
24 | 251800530 J BT Windscreen |

25 | 251800531 HEB Windscreen |

26 | 251800532 ZE e DE R Windsereen |

27 | 802101246 R Rain Wiper 1 ZD2430D

28 | 251800483 A T BT Windsereen 1

29 | 251800528 TR A3 Windscreen 1

30 | 251800533 1T B Windscreen |

31 | 251800534 ZERI T B Windsereen 1

32 | 251800529 7 TP Windscreen |

ID



MXCMG o LU L e S . v XCMIG
T §i% Page Mo 51 251700443 ‘ 2 Model 5 Model Hb AR G 251700443 B S Page
P0O4-05 Floor 300F.10.2A J00F,10.2A Floar PO4-06
B e S T we | mers ’r-'. f al | &
ar, Mo. Part No. Port Deserption (y Remurk
I | 805000715 B M12525 H | & | cerrse3-2000
2 | 805300018 12 Washer 8 GB/T93-1987
3 | 805300020 ] 12 Washer 8 | GB/M97.1-2002
4 | 251700247 i Front Bracket |
5 | 251700413 “HEEEMAFSE Control Shank System |
6 | 251700414 SRS R Control Shank System I [
T | 251700239 oA Middle Plate I
& | 251700240 =< Ip o i Middle Plate | At = IR
9 | 805000018 B M8x20 Blot 15 | GBIT5783-2000
10 | 805300069 Hufl & Washer 15 | GB/T97.1-2002
11 | 805300010 1510 8 Washer 15 | GBT93-1987
12 | 251700258 424 35 4R Plate 1
13 | 251700259 ZIEER R Plate 1 Bl = IR
14 | 801902761 A Seat Assembly 1 XGZY01-11
15 | 251700397 AT Rear Plate 1
: ' 16 | 251700241 J& HEHE 11 Rear Plate 1 P I JAL,
= a | 17 | 251700242 J e 11 Rear Plate 1 s
e |+G§ E i 0% : | i 18 | 251700445 AR Latex Plate 1
e il . ! U | ' 19 | 805000043 WEE M10x30  Blot 3 | GBIT5783-2000
I*}_i___- o j_E{};H_"_:_T_-I?_J_II j_ | 20 | 805300014 HHiE 10 Washer 3 | GBM93-1987
iy 7 F_-—If—--:--i—*rFf—-‘U.T_- 21 | 805300017 118 10 Washer 3 | GBM97.1-2002
T E BE-E:—::'EE: ‘:| E | 22 | 251700437 Tl 45 Parkivig Brake i
. EEI | 1 gt | /2; 23 | 250101027 PP ES Extinguisher l i i
L Y
[ ] (]
, —




NCMG e BUS B v JCMG

P13 Page i R4, 801902761 15 Model 1% Model bt i ot
BO4-07 Seat Assembly XGENOI=T1 XGZY01-1I Seat Assembly FO4-08
| | BB | BS 2 i |w | &
Sr,MNo. Part Mo. Part Desenplion Q' ty Remark
wE i Rl 0T R B Frame Assembly | FS16D-04-1000
2 P A s Seat Assembly | FS16D-04-2000
3 Ze 40 N A Angle Adjuster I FT166
A d i L Plastic Casing 1 FTK166
b ~ 5 e Balt 3
6 o R A T 0 M 366 48 41 F Heightening Block I | FS16D-03-5000
7 HEEh A Slide Asgembly I FS16D-04-3000
8 LIRS ] Handle I HBHCO00BAO
9 i Rubber Sleeve 1 FS16D-03-6000
10 B HE Up Frame 1 FS16D-03-4100
11 AP 14 Outside Brace I HBJAO300BO
12 P S A Inside Brace 1 HBJAOZOOBO
13 e Hand Wheel 1 FI05-40
14 R AR AL 14 Link Board Components! 1 HBIAOG00BO
15 & R Step Plate Assembly 1 HBJAO500B0
16 4 T Adjusting Screw 1 FS16D-04-4302
17 EiTs 3] Board 2 HBJAO402B0
- 18 T 7 i 6 Tenzion Spring 2 F105-36
19 FHLJE Damper 1 HBJADDI3A0
20 il 2 Absorber 2 HBJAOOOSAD
21 i 2 Plain Bearing 1 HHH 8102 W
22 (D10x59)1% i Pin | FJ02-05-01
23 ¥ £l Pin 2 HBJAO410F0
24 Hr ik Slider 4 HBIAODO3AZ
25 HEE1 Sleeve 4 HBJAO102A3
26 BELJE o 0 L Bolt 2 HBIAOD12I0
27 F 41 Buckle 30 HBIBOO24A0
28 LI Bearing Bush | FI05-46
29 SEL 4N Fix Shaft | HBJAOODTED
30 A gt b Step Bolt 2 HBJAOOGFD
31 FEE2 Sleeve | HBJAOODIA3




W XCMG

i

I Page ‘

5

5 Madel

PR AR & 251700413
Control Shank System

IR AL FE & 251700413

Control Shank System

I
1

B

Past Description

|l 5B E

b 0 Model

1"|'I 300F

|- B8 | B

' Sr, No. Part No.

|=J 1 | 801902741
2 | 801902742
3 | 805200069
4 | 251700174
5 | 251700172
6 | 251800359
7 | 805000727
8 | 805300014
9 | 805100056
10 | 805300183
11| 250200197
12 | 250100229
13 | 805101818
14 | 801100339
15 | 250100230
16 | 250200196
17 | 250100228
18 | 805601616
19 | 805600006

ah AT Ak
i |- # 4 ek
CHE M12

g R
a2 S T
EE

W M10x25
#H 10

HET M5x12
il 5

] 5 1

i

HLET M6x16
A 45°M10x1
e AR

#IE C1

B

5 B12x30

i 4x30

Handle Ball
Handle Ball

Mut

Operating Lever
Operating Lever
Rubber Sleeve
Buolt

Washer

Bolt

Washer

Fixed Seat
Shaift

Bolt

Oil Cup
Connection Board
Sleeve

Sleeve

Pin

Pin

¥ MG

ik
Q'ty

2

[T - - TR - - R - T -

LT

GB/T6172.1-2000

GB/TST83-2000
GBM93-1987
GBIT6T-2000
GCBY6.1-2002

GB/TBG6-1988
JB/T7940.2-1995

GB/T882-1986
GBIT91-2000




i Y :
W MG moSEp LCELDL MG
VLHE Page I UFT 7 251700414 | 15 Model WS Model | = MR & 251700414 i % Page
PO4—-11 Control Shank System . 300F 001 Control Shank System PO4—12
5 e e # P Hlit & ik
Sr,Mo. M Part No. i . Part Description | 'ty I-i_i-.m:uL
1| 801902741 Al R F ek Handle Ball | SBO-01
2 | 801902742 i 2 184 < g ek Handle Ball | SBO-02
3 805200069 BLAE M12 Nut 3 | GB/Me172.1-2000
4 | 251700174 R OAAT Operating Lever |
5 | 251700172 - AT Operating Lever |
& 251R0O0359 o aE Rubiber Sleeve 3
7 | 805000727 B M10x25 Boll 4 | GB/TS783-2000
8 | 805300014 08 10 Washer 4 GB/T93-1987
9 | BO5100056 HLET M5x12 Bolt 12 GBIT6T-2000
10 | B05300183 ]l 5 Washer 12 | GBIT96.1-2002
11| 250200197 [e 5 B Fixed Seal 7
12 | 250100229 il Shaft |
13 | 805101818 HLET Mox16 Bolt 2 GBITE6-1988
14 | 801100339 AR 45°M10x] 0il Cup 3| IBIT7940.2-1995
15 | 250100230 IR Connection Board i}
16 | 250200196 #4E Cl Sleeve 3
17 | 250100228 s Sleave 2
18 | 805601616 4l B12%30 Pin 3 GB/T882-1986
19 | 805600006 i 4x30 Pin 3 GB/T91-2000
20 | 251700173 =R Operating Lever |
21 | 801902749 Tk Handle Ball I SBQ-05




WCMG : B CL T RUSEYE W XCMG
i % Page | 251 & 55 251700137 | 5 Model 14 Model S BRYE 251700137 LA Page
PO4-13 | Air Conditioner | 300F. 14 JO0F. 14 Air Conditioner Pi4=14
B e ol e | e | 5 i s & o
| Sr, Mo, Part Mo, Parl Deseriplion ity Remark
i IE |_ H{E.‘Eﬂri 255 Air Conditioner ! XGKT460N-~24
' 5 P JE S L Compressor I TYI2-100
fisi ¥ i Liquid—Tank I TYJ2-400
% EE Condenser I CDZADK-017
e KA Evaporator | CDZA0K-010
A B8 g 17-430 A-Strap 1
2 | 805000715 $EE M12x25 Blot 12 | GB/TS783-2000
3 | 805300018 B 12 Washer 12 GB/T93-1987
4 | 805300020 i 12 Washer 8 GBIT97.1-2002
5 | 805200049 A M12 Nut 4 | GB/TG170~2000
;: 6 | 251700175 il 32 Front Bracke! |
'l 7 | 251700176 St Rear Bracke |
8 | 250500176 i Left Plate 1
II 9 | 250100589 iR Plate 1
'. 10 | 251700323 P4 Bk 8 (3] 5 3 1 Condenser Bracket 1
11 | 805101744 HLET M8x16 Bolt 4 GBIT67-2008
12 | 805300069 08 8 Washer 4 | GB/M97.1-2002
' 13 | 251900634 [l sz Fixing Block 4
14 | 805000714 B M10x%20 Balt 4 | GBIT5783-2000
15 | 805300014 10 Washer 4 GBIT93-1987
16 | 805201515 A M10 Nut 4 GB/T6182-1986
17 | 250500206 a7k Pipe 2
' 18 | 250500207 M 7K A Water Pipe |
19 | 801902708 ik 22~32 Clamp 4 QCIT619-1999
| 20 ;5{15002&3 7k A A Water Pipe 1
il 21 | BO50D0525 S8 M6x20 Balt 2 | GB/T5783-2000
, 22 | 805300030 #1186 Washer 2 GBIT93-1987
| 23 | 805200053 AR M6 Mut 2 GBITG170-2000




v MG

RS B

T Page SR FEL 251700137
PO4-15 Air Conditioner

B2 Maodel

300F. 14

RYSEHE

i
Sr, No.
=
25
26
21
28
29
30
31
32
33

H5 Model
300F. 14
2 U A
Part No.
250100588
250300125
250300190
250200223
250100590

25 FE 48 251700137

Air Conchitioner

= Fii

Part [h':ﬂ:'l'ji.llilﬂl

[lﬁ‘fﬁsi'ﬁ g [Mixing Plate

I AL Ak T 2 Switch

A il 4 3 Joint

3, Joint

25 1 HE 45 1L 3 e Compressor Bracket
Wk Joint

B IR L Pipe

14— 00 I 2 Pipe

FE— % JRE 4 {1 Pipe

B 3 A S e Bracket

e —FE B 41 4 Pipe

W XCMG

LS Page
PO4—-T16
W ik

!:‘l CITAN I'I-.

TYJ1-301-3
CDZA0K-D62
CDZA0K-061
CDZA0K-D60)
CD30L14-018
CDZAOK-063




BUSBYE

FUfY Page
FO4—1f

== RS P4 250100590

Compressor Bracket

45 Model
L3223

"
03
[

K
L=

Y

i i

FF 5 g -
Part No.

”i“ 'F";':' M nr_|(‘|
2223

e

1 250100591

2 250100592
3 805000062
4 B052000438
3 B05300014
&1 B05000444
T B05200067

235 1 FE 48 #1220 48 250100590
Compressor Bracket
;JI i::ll;
|?.

arl “r'.!-ii_'i'i|]|ililll

Faap Up=Bracket

b i Down-Bracket
#iE M10:35 Bolt

AR M10 Mul

i 10 Washer

BHE M14x65 Bolt

EEE M4 MNu

RS Page

PO4-18

L

“I_‘!Ii:hl'i{

GBS TE3-2000
GEATOT0=-2000
GBY93-1987
GBTST83-2000
GBT6170-2000




XCMG SN ks ik 5= NCMG
0LiiE Page ‘ 70 Koy ek M | 5 Model B2 Model A AT AN BLURK ; Ui Page
PO4-19 Evaporator | CDZADK-010 CHZA0K-=010 Fyvaporator PO4-20
Fr % G % fr i oy i
, Sr, Mo, Part Mo. Purt Description | Oy Remark
' iF B ERE R REE Cabinet Components B | CDZA0K-011
Ll Bolt 41 | GB5783 M5x16-Zn.D
S s Washer 41 GB&59 6-Zn.D
i Flar Washer 41 GBI 6-140HY -n.D)
P I Round Plate 2 CDET16-103-1
it JIE 1 M Temperature Sensor 1 TYJ2-900
e A Evaporator Core 1 CDZ40K-012
R B e e Bracket I | CDZAOK-017
it M AL Cover Components | CDZA0K-016
A i i e Control Panel | TYJ3-100
TAm A= A, Tuyera 2 TYJ2-303
JUHLIE B Bottom=Board | CDZ40K-015
W 2 L Evaporator Blower 1 TY J2=600
M2 AL e S Bracket I | CDZ40K-014
ALt Heater Core I | CDZ40K-013
e 3k R 1 Pressure Plate I | CDZ40K-100
Ik Protective Ring P12
RV R TR Tuyere 4 TYJ2=300




¥ MG DD LCELE W MG

L% Page ol ' & Model -5 Model 1 i 4% 015 Pag
PO4-21 Condenser CZANK-017 CDZ40K-017 Condense: P42
B | S B sl | T
51, No. Mart No. Part Description 'ty | Rt
| | P EE PLEL Condensate Fan . 2 i'l"a',:l._' 202
9 i g4 Boli 12 ||:|=:.~'J.*:jt M L6-7in, [
3 oify 5 Hh i Spring Washer |2 !l}HH.‘?J 6—-Fn.D
4 | Flat Washer 12 |! SBYT.1 6-140HY D)
5 ¥ IBE 25 S e Condenser Bracket I £DZ40-018

6 ??'B_KI i H‘k Condenser Core | CDZ40-015%




MG

WY Page
PO4-23

W FLE S8 250900140

Heating System

M- Madel
EW32a6l.21

s
HH

i

1

Lk L

L EORCRo L

- Model
LW326F.21

Sr, Mo. Part Mo,

1 803502509
2 RO1902706

i

| TR

I8 [, F &5 250900140

Heating System

Lo
(]

Fr

P-ilrl J. i!-':-i-l.‘l'i | i ir|r;|

|

FERMRRE 16-25
p &

L M6x25
i 6
il 6
HhE 8

418 8
L MBx30
Ll
1Bl 3
Tl K i

SHE A

[l 74
3

G Ak g

K i 2k

Heater

Hoop

Waler Pipe
Bolt

Washer
Washer
Washer
Washer

Bull

Mut

Joint

Water Valve
Water Pipe
Water Pipe
Joint
Cut-ofl Valve

Joint

W) XCMG

i Page

Pi4-24
g ar ik
lLJII'-' R el
1 BKC-|

8  NCMe19-1999

4 GB5S783-86
| |GBY93-87
4 GBY7.1-85

%]

=B93~-87

2 [ZBY97.1-85
(ZB5783-86
GBRA170-86

It

I~

1 PR




ICMG d L L . VMG
i Page 180 5% S0k B Model -5 Model N HEY T Page
dls) ‘ Instrument Box 2001 3001 Insbrument Box PO4—26
= . ”r?,-. @ ¢ - L # i it e
5 Sr,No. Part No. Part Deseription Q'ty Remarl:
< = | s s Steering Rk || LW300F.10.3-01
3 2 Fimml i tE  Switch Control Box 1 | LW300F.10.3-02
3 Bl Rin Mark I | LW300F,10.3-04
4 EFEEMFERM  Instrament I | LW300F.10.3-05
5 B LAk Shell I | LW300F.10.3-06
, 6 7 Lk Shell 1 | LW300F.10.3-07
! 7 FFE(®380)  Steering Wheel !
': 8 MI6x1.5 84 Nut I | GRITG173
| 9 D16 H Washer I | GB/T8S59
| 10 e ey T 5% Switch | | JKROSA-HC
i 11 £ 4 T eI b Hoop I | LW300F.10.3-08
12 84 FF % B 44 4 Bracket I | LW300F.10.3-09
. 13 HIRAT I 3% Switch 1| JK931-028
| 14 WEBUATFE  Switch || JK931-002
15 B JAL I o Switch 1| JK931-002
16 5 Eih Plank I | LW300F.10.3-10
17 1537 e Cover 1 | LW300F.10.3-11
| 18 EEBEER  Plank 1 | Lwaoor103-12
. 19 AL T o2 Key Switch 1| JK406C~2
| 20 R a Fuse Box 2 | BX506
21 i M10 Lack Nut 1 | GB/T6187.1
I 22 e Yoke 1 | LW300F.10.3-15
|
|
|
|
|
.




ansEEE — MXMG

LY Page Fi )AL A E K Model 45 Model | J ] HILEL U1 % Page
PO4-27 ‘ Steering Machine _ 300F 300F _ Steering Machine PO4-28
' T 5 B i &
Sr, Mo. Purt No. Part Description (' ty Remnrk
I B e ) Steering Column | I.\ﬁ[ﬁl-‘.lﬂ.j’l-[]l-—ﬂl
2 L3EE Cannuln || LW300F.10.3-01-02
3 PO FERRELY Handle || LW300F.10.3-01-03
‘ 2 3 4 5 5 L I 4 A RN Operating Lever I | LW30OF.10.3-01-04
. 5 i BRE MO Lock Nut | GB/T6187.1
6 fill ik 61904 Bearing 1 | GBIT276-1994
10 i E’ 7 ©20 SHATSM Check Ring 2 | GBTSY4. |
o IF‘; =1 8 I 5 21 14 Sleeve Components 1 | LW300F.10.3-01-05
= 9 iR 6004-21S  Bearing 2 | GBIM276-1994
12 \ 10 D20 il J1 42 1 Cheek Ring 2 | GB/T894.1
e 1 e e Holder I | LW300F.10,3-01-06
13 ‘ 12 M20 $e Bolt 2 | GBIT5783
\ 13 W3S Bracket I | LW300F.10.3-01-07
lﬁ 14 B e Bracket I | LW300F.10.3-01-08
1 = 15 FERBEESE  Holder L | LW300F.103-01-09
! 16 T ¥ ) Steering Column 1 | LW300F.10.3-01-10
= a=ul 17 Jig 4 Bottom-Board 1 | LW300F.10.3-01-11
. 18 A7 ol HR N FE Shift Control Sleeve 1 | LW300F.103-01-12
3 19 7R K20x26x20  Bearing | IB/TT918-1997
20 @20 il 14 Cheek Ring 1 | GB/T894.1
17 18 18 20 21 FhaE Sleeve I | LW300F.103-01-13
'- | 22 TE® Cannula 1 | LW300F.103-01-14
L) é 23 4 Revolving Shaft 2 | LW300F.103-01-15
24 AR S 18] 5 Lever Holder LW300F.103-01-16
[




5.5 & %t

Brake System



WCMG | ARk e Y, XCMG

VL Page ‘ il 3h % & 15 Model | 5 Model | il & 7 % | i i) :-mg,g-.-
P05-01 | Brake System 300F | 300F Braks System | PO5-02
i EE | ¥ i Hol T
Sr, No. Part No. Part Description Oty Remark
1| 805000715 | e mizas Bolt | 4 | crrs783-2000
2 | BO5300018 Hi i 12 Washer 4 | GB/T93-1987
3 | 805300020 B 12 Washer 4 | GB/T97.1-2002
4 | 805000020 B M8x30 Balt 6 | GB/TS783-2000
5 | 805300069 i 8 Washer 4 | GBITO7.1-2002
6 | BOS300010 e 8 Washer 6 | GBT93-1987
7 | 805200045 R M8 Nul 4 | GBITEI70-2000
8 | 800901158 Al Brake Valve 1
9 | 251700335 i Joint 1
10 | 252100748 L Bolt 1
11 | 805301414 e 22 Washer 10 | Q/SC1294-2000
12 | 250900393 il 4T ) A Hose 1
13 | 800901152 [ [les BN Boosting Pump 2
14 | 250100131 ol Support 1
15 | 805000714 L M10x20 Bolt 2 | GB/T5783-2000
16 | 805300014 W 10 Washer 2 | GB/T93-1987
17 | 803004350 JE A 4 4 Hose 1
18 | 250100943 il “C i Air Reservoir 1
19 | 251700398 T 4 il Pipe 1
20 | 251700399 T 2 i A Pipe 1
21 | 251800289 3 Joint I
22 | 803004351 i A 0 2 A A Hose I
23 | 253000745 B oh A8 Hose 1
24 | 269900183 LR Bolt 3
25 | 251800290 =i HE Joint I
26 | 803164131 O K 10.6x1.8 O-Ring 3 | GB3452.1-1992
27 | 253000744 B h B Hose 1
28 | 805301418 08 12 Washer 6 | Q/5C1294-2000
29 | 251700332 %3 Joint 6
30 | 251700401 Ja G il Pipe 1
|




i i Page

PO5-(03

A HEAENRE

il &l Z= e

Brake System

-2 Model
300F

HRRGE

-5 Model

3001

RS

Part M.

251700402
250200207
BO3 164046

il ah 4
Brake System

] s
i1 I

Purt Descriplion
e B Al 4 Pipe
HEdFih g =Mk Joint
O JERE Bx1.9 O-Ring

0% Page
POS-04

Bt | i H

_ {‘JII}' | Remark
|

[

i

12 | GB1235-1976




WXCMG AR : R XCW

VL1 Page fif T -5 Model 4 Model fiti “L i Bt Page
PO5=03 Air- Tank 1011 I 300F Air Tanlk PO5=06

FE TS Fi Heli i

Sr, No. Part No Part Pescription | Q'ty Remark
1 805000043 BLEE M10x30 Bolt | 8 GH/TST83-2000
2| 805300014 g 10 Washer 8 | GB/T93-1987
3 | 805200048 B M10 Nut 4 | GBIT6170-2000
4 | 250100733 fifi ik Air Tank I
5 | 269900183 L Bolt 2
6 | 805301414 i 22 Washer 4 O/SC1294-2000
7 | 227301565 il 7K 1 Waler Draining Valve |
8 | 227301565 M 36 Inflating Valve | Fil e K (V) 1
9 250100732 [ 5E 1 Fixed Plate 2




WIXCMG

i {5 Page
PO5-07

a7 5%

It 2 Aok

H:_mt-iling Pump

UNNNSNNNNNONNNNN

AT
= .-/4«{

115 Model
300K

il = R

5 Model
300F
BB
Part Mo,
Sl_xlﬂfa—.’-fi 10023
GB3452.1
ZL20A-3510031
SLA409-3510033
Z1L20A-3510034
XZ60B-3510025
SL409-3510052

R
0 JE s
o 5 B
O %5 H Wl
O T35
A

A 12

I 3 3 L,

Boosting Pump
£ I

% fif

Part Deseriplion
Ring
O-Hing
Senl Ring
O-Ring
O-Ring
Ring
Ring

MG

Ui Page

PO5-08

W iE

Remark




e

=, ilill =iy iE)
Brake Valve

L fith Page
PO5-00

vy
/
Vi
/
/
/
o
i “
A
s
r
f-l"
Fd
&
4 Y
]
]
d
O

fmax,/ﬂ

45 Model
300F

il 2 7

";'-! '.: Mu';|t'l

J00F
e | s
Sr, Mo, Part M.

| HFCH853-3514064
2 SLED-35 14060

3 HFC6853-3514102
4 HFCo853-3514122
5 HFC63853-3514101
(i HFCGB53-3514121 A

7 SLC-1201001

0 JE %Ll
(0 ) S
0 BN
O ot
O TE#5 e
0 B B
HEREE T

0l =l 1
Brake Valve
v B
Mart Description

”'--”_!il_l-[._’, |
Vaulve
U=hing
O~-Ring
O-Ring
0-Ring
Mulfle

HErm !
g

() 'ty

L% Page

PO5-10
i
Remark

MG




6.k IEZRS

Hydraulic System




W) XCMG

LA Page
PO6-01

i

L 1 HE 3 4

Working Hydraulic System

-IE'I.I_ I_I Maode I

i FE 7 4t

3

4

1% 5

ar, Mo,

i Model

B
Part No.
860102739
250000161
250000162
250900149
250900627
250000626
805000043
805300014
801100061
250100810
805200049
805300018
801100090
803004065
250100240
805000215
250100448
803164272
251700219
250000623
250900622
803000043
250900319
250900317
250900318
250900320
250500110
250900149
B03004347
803004346

CAEMEE #5

Working Hydraulic System

i
1,.-'|

Port Degeription

B

e Tl

Ak 2 100 AL T OB
Wt 2l IS I Al 4
i

i T ) 3 A <l A O i
4 T O 5 2 S I Al Tube

L M10x30
#H 10

O JF S E 8 28x3.55

S B A 1] sl
HLEE M12

i 12

O JE M 50x3.5
7+ BCIY

43 B i = 4

L M12x140

1% FE B

b L

JBE A 8l

41 P 19 25 3 a7 e i A
A e % 2 2 N ok s 1 o

BET M10x30
ik

T Al
B
W

i e

JBE A A

4 sh A il i
2 &4 fill

(W) XCMG

Cylinder
Tube
Tube
Hose

Tk

Bolt
Washer
O-Ring
Hoze
Mut
Lock Washer
O-Ring
Distributing Valve
Plate
Bolt
Hose
Flange
Hose
Tube
Tube
Bolt
Tube
Hose
Hose
Tube
Clamp
Hose

Right Boom Cylinder

Left Boom Cylinder

-Iqﬂf i |
'y |
I
I
1
I
I
I

% Page J
POG-02
o
Remark
XGYGEO1-001
LW330F. 10.18.1
LW330F.10.19.1
LW330F.10.3
LW330F. 10,16
LW330F. 1017
GBTSTE3-2000
GB/T93-1987
GBI3452.1-1992
73.10.5
GB/T6170-2000
GBIT93-1987
GB1235-T76
DF25B2(30G)
Z3.10.25
GBITS782-2000
Z3.10-6A
FPS 1 1/4
300F.07,1.2
LW330F.10.5
LW330F. 10.6
GBITS783-2000
LW330F,10.11A
LW330F.10.9A
LW330F.10.10A
LW330F.10.12A
330E.10.2
LW330r.10.3
XGYGOI-142
XGYGO1-141




VUi Page | T AR IE 7 5 | B Model i I AE R R 01 ity Page
POG-03 ‘ Working Hydvaulic System Sl sl Working Hydraalic System | POG-04
e | p f | % ow
ar, Mo, Part Mo. Part Description | 'ty Remirk
oo 31 | 801902693 “;ii#i#_:zﬁﬁ_?‘iﬁ 5055 E:|;un|1 | 4 | IBrr3ete.)
e 32 | 251702512 25 Bolt | 2 | LW330F.10.19-1
© 33 | 805301416 him 27 Washer I | Q/SCI294-2000
T 34 | 250900147 T A Hose | 1 [ LW330F.10.7
35 | 250900146 Tz A . Hose 1 | LW330F.10.8
36 | 250100234 2% L Bolt | 73.10.8-3




Vi XCMG

% Page

PO6-05

=]
-
=]
(3]
=
Rar ]
g
&

[ P 2R 24

. 5 Model
Steering Hydraulic System i

it R

-5 Model

o 1 T FE R 4

-“‘l-"i'TE.H:.( Hydraulic Systam

Y MG

: 1% Page

B

Part No.
230100220
250900166
250900165
250000207
250900208
803165970
250900645
805000043
805300014
251700218
803004125
251700221
251700453
801902699
251700220
205000090
805300018
805100064
05300010
251700222
251700253
251700223
250100163
250100198
250100804
801902693
BO1100066
803004137
2509000241
250100609

-x
[

Prart I]l"-'ul'l'{l[l'liiltl

A v dily i Steering Cylinder
=il il (A Tee(l)

= il (1) Tee(Rt)
JHE 8 Hose
TR Hose
3 Joint
3 1k Tube
S M10x30 Bolt
H 8 10 Washer
HOR e Hose
e 1) 2% Redirector
FE e Steel Tube
1% P 4 Hose
T LEE0 T 28-32 Clamp
O Hose
SR M12x55 Balt
R 12 Washer
BRET M8x20 Bolt
i 8 Washer
ek Joint Tube
B LAY Hose
=4 Flange
LA Washer
£ A Washer
1 B 4 Hose
XU ¥ 4 50-55 Clamp
O JE % £ 42.553.55 O-Ring
TIEH Pump
KR Tube
A L Tube

. g wr ik
Oy Remurk
2 | XGYCoI-00a.
| LW330F 0.4
| LW330ro 3
2 LW330F.9.2
2 LW330F.0.5
2 H5LMIBX1.5ED
| LW330F.9.12
5] GBITSTE3-2000
A GBTY93-1987
| J00F.07.2.1
| BZZ5-E5000
I 300F.07.2.2
1 300F.07.2-4
2 JBM3616.1
| 300r.07.2.3
i GB/MS782-2000
8 GBIT93-1987
12 | GB/T70.1-2008
12 | GB/T93-1987
l JO0F.07.2-1
| 300F.07.2.4
| 300F.07.2-2
2 Zz3.3-14
| £3.10-8
| Z3.10-7
2 | IB/T3616.1
1 GB/T3452.1-1992
| CBG;j3125
| Lw330r(1).9.2.1
I £3.9A.2

POe-06




wXMG

UihG Page
PO6-07

Itz 10 P TR 4

Steering Hydraulie System

i IR 7 45

1]u:I-.F F‘: M u]!}[

WERE

HE Madel

o il

Part Na.

ZSH‘HI{}EE
BO5S000048
803164272
BO3601025
803004061
BOS000036
BO3 164362
BOS002288
250100226
805301413
250100222
805301412
251700260
251700254

1) 1l R 2 ¢

Steering Hydraulic System

nop
a

oy

Part Deseription

A

W M12x35
2

ek

P S 18 i Bk 2525 1)
L M10x90
{3

0 B 37.69x3.53
He e B

Hufiil 20

iked R

LI 18

O

R B,

Tube
Boli
Flange
Joint
Flow Amplifier Valve
Bolt
Joint
O=Ring
Bolt
Washer
Bolt
Washer
Hose

Hose

I XCMG

e it

Oty

S B opd

=3

b =

Lt Page
PO6-08
1
Remark
LW330r( 11 1.9.3.1
GBITSTEI =200
I'Ps 1 1/4
[10LM12%1.5ED
YXL-F250F-N
GBITS782-2000
[15LM33x2ED

£39.11-2
QSCT294-2000
23.92-3
)/5C1294~2000
300F.07.2.6
300F.7.2.5

i




W CMG

UL

1]
P
-3

% Page e e il

POG-09 Hydraulic Oil Tank
10 o
EJ-u.,.:" s "f-’_p-' 5
1
Pl ;
-
. 2
5 Q g 13
sl @® ¥ av,
3 (i
14

- Model

I 5t
185 Model
5 B
Sr, No Part Mo
1 251700372
2 203164959
3 | 250100457
4 | 250100781
5 | 805300014
6 | 805000727
7 | 805300030
g | 805002022
9 | 805301410
10 | 803107807
11 | 250100784
12 | 803164960
13 | 250100439
14 | BOS000018
15 | 805300010
16 | 250100786
17 | 250100451
18 | 803164217
19 | 803164214
20 | 250100785
21 | 805000126
22 | 805300030
23 | 251700376
24 | 801100112
25 | 805301416
26 | 250900255
27 | 801902699
28 | 250900257
29 | 805100348

$—

ik E b AR

W XCMG

g Py 1

Hydraulic Oil Tank PO6-10

4 i | wit | & ow

Part Description 'ty Remark
iliF Tank T I 300F.07.1.1 N
R Filter | XGHLA-560x10
i Washer 1 L3 HEBA-5
Pk Flange [ | Z3.10.6-6A
4 10 Lock Washer 22 | GB/T93-1987
1 M10x25 Bolt 18 | GBITS783-2000
B[ 6 Lock Washer 12 | GB/T93-1987
B M6x 18 Bolt 6 | GB/TST83-2000
1 14 Washer | 0/3C1294-2000
#9IE M14x1.5 Plug 1| JB1000-77
g ik 2 Cover 1 | Z3.10.6A.2
W il s Filter 1 | XGX1.2-800x100
oy Washer 1 | Z3.10.6A-1
AR M8x20 Bolt 4 | GB/T5783-2000
s FE 8 Washer 10 | GB/T93-1987
i b Cover 1 | Z3.10.6A-3
Py Washer 1 | Z3.10.6A-4
i il i ks 5 0il Filter 1 | XGKL2-10x0.63
Wi Level Gauge 1 | YWZ-127
R i 3k Joint 1 | Z3.10.6A.3
B M6x30 Balt 6 | GB/TS783-2000
M a6 Washer 12 | GB/M93-1987
PSS Flange Joint 1 | 300F.07.1.1.2
O JEEEE 115%3.55 O-Ring 1 | GB/T3452.1-1992
i 27 Washer 1| 0/SC1294-2000
3k Joint 1 | LW330F.10.21
L4 £ Fh 4 28-32 Clamp 1 | JB3616.1-1984
{FG HR 3 Hose 1 | LW330F.10-1
HET M16 Bolt 2 | GB/T825-1988




il 2 i

v, XCMG

1% Page
PO6-11

¥ 2L i

Bl Model
Tilt Cylinder e

GD:J
> mml

A P o

P o 0
41
L
‘Q\..‘
Iﬂ' =]

izl i

25

448

il FE 7

4t

IF5
or, Mo,
|

(]

e

L

(4]

10
11

13
14
15
16
17
18
19
20
21

R 8

26
27
28
29
30

31

2 Model

TS
Part No.

Z3.10.1-1
2310186

Z3.10.1-2
CRS=d90

Z£3.10.1-4
£3.10.1-1

805300017
BOS200048
£3.10.1=-3
Z23.10.1-6
£3.10.1-7
CEKW-160

£3.10.1-2

Z3.10.1-4

Z£3.10.1-11
805300014
805000438
Z3.10.1.1=24A

805300010
805301312
23.10.1-12A

LT

Tilt Cwlinday

A
11

£

Pl ih*:—c:'rip[iui|

fify <= {8 d90
FLAEE D90
iR CEGOES
i

LR

Sl IS d150
U JEE 90x105x11.4
A U HE M 95%2.5%9.4
Wi g doo
S AL

i

i 2

M 10

10

i

T

FLFH G 160%2.5x14.7
528 D160

O B 75257
16 HEH

0 JE Il 160x5.7
151 ©160x4.5x2
HLET M8:x20

ST

i 10

S M10x20
i

¥ M8x16

il 8

il 8

R Fr

Seal Ring
Snap Ring
Bearing
Cylinder Body
Nut

Snap Ring
U-Ring
Supporting Ring
Ring

Guide Sleeve
Snap Ring
Seal Ring
Washer

Mul

Key

Piston
Supporting Ring
Glyd Ring
O-Ring
Piston Rod
O-Ring

Snap Ring
Bolt

Plate

Washer

Bolt

Pointer

Bolt

Washer
Washer

Rod

W XCMG

st

'ty

0 % Paog
PiG-12
ir i
el
CE_(90
GRE93.1-86
GB304.5-81

8 LH 1 ]
B39005 P500E

9D00-590300-03
GB/T97.1-2002
GB/T6 1702000

GB1235-76

GB1235-76

GB79-85

GB/T93-1987
GB/TS781-2000

GB5781-86
GRMY3-1987
GB/T95-2002




(W) XCMG

S5 4 i 7 v CMG
T Page | 15 2D g S Mol : ,,“ ih &'J".’ﬂlﬁl ” 'i'ff":‘r Page
I _I_Jl:”’_” ‘ Left Right Boom Cylinder | Sl %% Model AR Righit B Clitides POG-14
I 4 TS i F: | we L
}'-;r,l\'u.! Part No. Part Deseription (ly ek
|| XGYGOI-141-01| 783647 5 Piston Rod Head |
” 2 | XGYGO1-141-02 % MEFF Piston Rod |
3 Fe(70x8.5) Fe B 2/ 70x8.5 Dust Ring |
4 il 115 Snap Ring [ GBRY4. 1-86
-/' 5 | XGYGO1-128-03 {43 Snap Ring I
6 | XCYGOI-128-04 EFh Key 1
% U I 70x85x11.4 U-Ring 1
',\_ 8 0 JERH 125%5.7 0-Ring 2 | GBI235-76
9 | XGYGO1-128-10{ 1% Snap Ring |
v j 10 | 5-55013 WAt 470 Step Ring |
' : 11| XGYGO1-128-05 il FiI 307 3¢ &l Steal Ring 2
= i ; ! 12 | XGYGO1-128-06 5 4] Guide Sleeve 1
5 . 13 | XGYGOI-141-03 FEfr ik Left Cylinder Body| 1
< ; 14 | XGYG01-128-08 i %€ Piston 1
e 15 | XGYG01-128-09 FL AANTHEM Slyd Ring 2
- !h s AE —F 25 16 | 8-55044 FrJEHE D125 Glyd Ring r
o by | i 17 0 JEIE 75:3.1 O-Ring 1| 6B1235-76
:_.:@i\: 18 AT M8x16 Balt | | GB79-85
el E 19 DE0 i 2 iy 2 I Dust Ring 2 | 9D00-590300-03
i E:%J 20 FE bR CEGOES Bearing 1 | GB304.5-81
& 1 | 21 148 90 Snap Ring 2 | GB893.1-86
@ 22 B GE LT M10x25 Serew 1 | GB79-85
# AN
= 4




L Page | A % 1)l i 15 Model — j e A Y o 0 " | | LIS Page
P06-15 Left and Right Steering Cylinder e Mok it and Right Stesring Cylinde POG-16
e | mpn 5 B Wit & i
Sr, No. Part No. Part Description Q'ty Remark
=300 [T 4 72 Siip Rinié | | cB894.1-86
2 | CK-045 Bii <l 18 45 Dust Ring 1
= 3 Z23.9.1-1 FHER Snuip Ring 1
4 | Z39.1-2 A Key |
5 |Z39.1-3 il 1 2k BB 4525094 Steal Ring 2
j = 6 O TEIH 80x3.1 O-Ring 1 | GB1235-76
H 7 410 80x75%1.5 Snap Ring !
;';__c & | BS4555P5008 | U 1B 45%55%7.3 U-Ring
o] 9 | 23G.9.1-02 5 1) 45 Guitle Sleeve
10 | CKS-045 Wi EE d45 Step Ring
11 | Z23.9.1.1 fir 4 Cylinder Body
12 | £3.9.1-5 i FEHF Piston Rod
13 | 23.9.1-6 LA 4 Bl DBOxT5%9.4 Slyd Ring
14 | 801100241 O T 35%3.1 (-Ring GB1235-76
E 15 | CKW-080 248 D8O Glyd Ring
s 16 | 23.9.1-7 i 9K Piston
E 17 | Z3.9.1-10 B Washer
) ‘5_ _ 18 | 23.9.1-8 A MNut
N k 19 FF 18 5%50 Pin 1 | cBY1-86
3 20 % PR GE40ES Bearing 2 | GB304.5-8]
21 | 805400044 =i 1 62 Snap Ring 4 | GB/T893.1-1986
22 BB 2 Dust Ring 4 | 9D00-541700-03




WXCMG

iR Page
PO6-17

DF2Z5B2 (306G) 4 B ¥ G b

Distrilmiting Valye

= Model

&——

it JE 3

£

’1.|jt.I I=;' Madel

TR

Part Mo,

801100079

BOT 100045
5G35x56x%12
HG4=-692-67
01100031

801100160

805300010

805300020

DF25B2 (306) 41 [ Gk

Distributing Valve

%

i

Part Deseription

i A1209x35
AL 8¢ P

O JE 8 55 18 28x3.1
2 [

15 2| o

0 JEREE B 40x3.5

GEUES
ah 1 i

O HEE 8 16x2.4

L %1
R M12x115
o

O JEHH 6 24224

B4 i fig

30 9

kR 716"
o 3

78 2 e

SE {35 i
0 8
¥ M8x25
FF O 2x20
M 12
L

I 31 )
3

iR
0
[l fir 74
IR E

Pin Shall

Spring Seal
O-Ring

Snap Ring

Dust Prool Ring
O-Ring
Skeleton il Seal
Slide Valve
O-Ring

Screw Plug

Bolt

Screw Flug
O-Ring

Single Direction Yalve
Spring

Steel Ball
Spring

Spring Seat
Position Sleeve
Washer

Bolt

Fin

Washer

Spring

Tilt Plunger
Spring

Washer

Spring Gland Seat
Return Spring
Spring Seat

(W) CMG

i

Oty

[ 5] Pl

s B3

TS TR % R ™ R o |

- = R

12
12

B A Page

Ma<18

i IE
IR emanrk

GHER2-86

GB1235-76

GB1235-76

GB/T1235~-1976

GBRASTE2-2000

GB1235-T76

GB308-64

GBMT93-1987
GBS7R0-86
GB91-86
GBITY7.1-2002




v XCMG

LY Page
PO6-19

DF25B2 (30G) 4-Ac (/& ik

Distributing Yalve

it R 7

'"i“ = Model

it FE 7 it

i Model

T
or, No. Parl Mo,
3l =
32
33 | 801100058
34

35 | 805201478
36 | 227100155

38 | BO110D059

44 | 801100160

47 | 801100085

56 | 801100067

DF25B2 (30G) 4Bl i ionk

Distributing Valve

?'.

i

Part Descriplion

U e

LS

O T & B 40x3.1
i, S

i M12

151 20

1]l i

O JE 5 20024
S )5t

A

B

WL

it 5

0 JEHE T 24x2.4
] 45 R

1] e

O JEE I 32:3.1
1 12

IE

i 2 b

L

[

i S L

[F

L3

O T8 [l 50x3.1

-I".ml Cover

Screw Plug
O=-Ring

Serew Plug

Mui

Snap Ring

Outlet Yalve Stem
O-Ring

Valve Core
Spring

Column Fin
Salety Valve Sleeve
Spring

O-Ring
Adjustable Valve Core
Valve Seat
O-Ring

Shim

Pressing Cover
Adjusting Serew
Mut

Washer

Lock Nut

Valve Body

Bolt

O-Ring

V) XCMG

e Iit

3ty

s

61 i 1 ‘age

M6=20

A 24
T & &

Hemark

GB1235-76

GBS -2000
GHBAYS.2-B6

GB1235-76

GB1235-76

GB1235-76

GB1235-T6




71 fith Page Ste it = I e I R 6 (—) i 5 Model f 1% Model R =R e R e (—) L% Page
PO6-21 Clamp Hydraulic System | I Clamp Hydraulic System PO6-22
FFg FE e i i i i
Sr, No. Part No. Part Deseription Q'ty Remark
|| 250100406 pEMER Brackel 1| 23224
2 | 250000372 T A 2 () Tube 1 LW330F(11).37111.3.3
5 3| 250900370 WG b Tube I | LW330F(I).37111.3.1
i 4 | 251900317 P Y Bracket 6 | ZLC30E.10-1
e 5 | 805300010 £ Washer 14 | GB/TY3-1987
6 | 805200045 #EE M8 Nut 14 | GB/T61T0-2000
7 | 250100362 “UT R U-Bolt 6 | ZLC30E.10-2
& | 250900376 B 2 il Tube 1| LW330F(1).3711L3.5
§‘H = 9 | 250900371 K Al Hose 4 | LW330F(I.3711.3.2
10 | 250900374 AR (70) Tube I | LW330R(m).37111.3.4
- ” |+ ﬁ o 11 | 250500215 O Hose 2 | LWC320F.10.2.1
N _ @ 12 | 250500213 fE 4 i Tube I | LWC320F.10.1.5
| —4 13 | 250500214 T Tube 1 | LWC320F.10.1.6
e § 14 | 803164272 gl Flange 2 | FPS 1 114
15 | 251700219 W B Hose I | 300F.07.1.2
16 | 803004040 E 4 Control Valve 1 | DF25.3B
k Z 17 | 250500211 10 9 28 5 S S A Tube 1 | LWC320F.10.1.3
E 18 | 250500210 e 9 2 sh W )5 4 Tube 1 | LWC320F.10.1.2
5 % : 19 | 250100655 Lk Tube I | 123008
Ly 1 E“; 20 | 250500209 A I ) 2 D N G T AT Tube 1 | LWC320F.10.1.1
| = sy 21 | 250500212 73 P00 25 5 3 R M AF Tube | | LWC320F.10.1.4
22 | 803107807 A M14x1.5 Bolt 2 | IB1000-77
= L di 23 | 805301410 HH 14 Washer 2 | Q/SC1294-2000
24 | 250100130 i 32 Clamp 1 | 23.10-3
5 25 | 250100129 3 Clamp 1 | 23.10-2
A K
|




WXCMG

TR I B R ()

Clamp Hydraulic System

ﬁL iII-Jﬁ |7'[1;:1:
PO6-23

R

24
122 2 o
i’

&

234 5

1

B2 Model

il Model

e
Part No.
_;E;hﬁ4299
805000043
805300014
801100061
250500221
250500218
230500227
250500226
250500225
250500223
250500215
230500427
250500440
803164271
251700219
803004040
250500425
250500424
250100810
250500423
250500426
803107807
805301410
250500224
805200045
250100362
250100518
250500228

P S

{ Clamp Hydraulic System

A e 1 2 4 2 S5 AT Tube
53109 ZE Eh W LIS AT Tube
ke Tube
3 P 0 22 sh W AT U R4S Tube
310 0 25 2 L AT I A Tube

IR M14x1.5 Bolt
i 14 Washer
W2 3R () Tube
A M8 Nut

U B U-Bolt
e Bracket
BB Hose

# Fi
Puart Deseription
el Clamp Cylinder
8 M10x30 Balt
#.18 10 Washer
O JE LI 28x3.55 “0" Ring
R Tube
AN S Tube
P Hose
h i AT Tube
R Hose
T2 B (7)) Tube
PO Hose
T A Tube
0 A Tube
g Flange
3T Hose
el Control Valve

A= W i,
v MG
Y Page
PO6-24
el ar i
0y Remurk
2 XGYGEO1-005
16 | GRATSTEI-2000
16 | GB/T93-1987
4 GB/T3452.1-1992

2 LWI32001, 10,1.8
2 LWI320F.10.1.7
2 LWI3207.10.1.5
3 LWI320F.10.1.4
“ LWI320F.10.1.3
1 LWI320F.10.1.1
2 LWC32017.10.2.1

1 LWC32Z0F.10.1.5
1 LWC3200.10.1.6

2 FPS 1 1/4
1 300F.07.1.2
1 DF25.38

1 | LWC320F.10.1.3
1| LWC3208.10.1.2
1 | z3.105
1 | LWC320F.10.1.1
1| LWC320F.10.1.4
2 | JBTI000-1977
2 | Q/SC1294-2000
1 | LWJ320F.10.1.2

20 | GBITE170-2000
10 | ZLC30E.10-2
2 | ZLJ30E().10-2
2 | LWI320F.10.1.9




WXCMG - pErk

L% Page
PO6=-25

{60 == T i R R 55 Model

Side Dump Hydraulie System

L)
= =
=] = ,':'E _IIF-" o
(el

e 3
M5 Model
| e

Sr,No.|  Part No.
-] i 25{;5{}{}2 28
2 250100877
3 252101043
i 250500222
3 250100362
[ 251900317
7 a05300010
8 | 805200045
9 | 250500219
10 | 250500434
11| 250500215
12 | 250500427
13 | 250500440
14 | 803164272
15 | 251901306
16 | 803004040
17 | 250500211
18 | 250500424
19 | 250100810
20 | 250500423
21 250500426
22 | 250500433
23 | 803100694
24 | 805301410
25 | 250500220

L L A R R
Side Dump Hydraulic System
= fr

Part Description

KA R Hose
VR SERD List Cylinder
[ A S 4 3k Circumgyrate Joini
ah i Ze Tube
UM R “U" Bolt
i 4 Bracket
i 8 Washer
i M8 Nut
iR Hose
THT 2 SR A () Tube
i A Hose
FOE A Tube
T A Tube
24 Flange
P Hose
2 Bt 9 Control Valve

S0 =GR EAE Tube
4 BC 8 2 B AT 605 B Tube
A Tube
S0 09 5 S RCRG IS AE Tube
S BO R 20 2GR Tube

AR EAR () Tube
$HIE M14x1.5 Bolt
i 14 Washer

B A Tube

W XCMG

TS Page

PO6-26

Brhik ik
| Q'ty Remork
2 | .W.I-.iL'{tJE-':1 0.1.9
I ZLCA0E. 10,19
i ZI5G(W).7.5.8
I LWC320F.10.2.9
& ZLC30E.10-2
& ZLC30E.10-]
12 GR/T23-1987
12 | GBT6170-2000
2 LWC320F.10.2.5
| LWCAZ0F.10.2.10A
2 LWC320F.10.2.1
| LWC320F.10.1.5
1 LWC3201.10.1.6

2 FPS 1 1/4
| LW3205G.07.01.2
1 DF25.3B

1 | LWC320F.10.1.3
1 | LWC320F.10.1.2
1 | Z3.105

1 | LWC320F.10.1.1
1 | LWC320F.10.1.4
1 | LWC320F.10.2.3A
2 | IB/TI000-1977
2 | 0/s€1294-2000
1 | LWC320F.10.2.6




7. HBS &S

Electrical System




W MG

0L i Page
PO7-01

HL S R Y0 251700156
| Fleetrical System

RARG

it Madel
LW300F

e

£

K5 Model
LW300F

B S

251 THUBE
BO3502413

251700385

803502426
251700406
302101246
803604504
803502420
B03604607
803604497

250200397
250900565
803604698
803701688
803502418
803604498
803605392
03701695

803502503
252901208
803502460
803502511

801902723
803604547
803604494
250100115
801902723

Part Mo,

_ MXCMG

HLS 48 251700156

Klectrical System

b

Wi

LIEE S
TAELT
e ft ek
R4
MAATI
311 L 4 s e
187 AR T
L R e
ek
a iy

L 2k
(5L £ 4
gty 3%

HE i 3
LLC
A
i
Wiky
TAREET
TR
w4 4
BiEH 4
o, i1 38, 9F 3
Bl A
K
B4

W i 2
fesh ik

4

B

Part Deseription

!'.iwi;::i.

Horn

Front Wires
Working Lamp
Meter Wires
Windshield Wiper
Brake Switch

0il Tempurature Sensor
Switch

Tumn Signal Lamp Sw
Joint

Hose

Battery Wire

Fuse Box

Waming Buzzer
Relay

Horn Relay
Flasher

Electric Fan

Head Lamp
Working Lamp
Alarm Annunciator
Horn Switch

Wires Support
Switch

Start Relay

Water Temperature Sensor

Wires Support
Cut Of Solenoid

Startor

Beh
'ty

1
1

Enl

i Pape
PO =02
ik

Remark

Z1/8

LW330F.14~1
LW300r.14-2

el 1L, 44

7 )

& Ehlal
%=




WXCMG | s

i (1 Page
PO7-03

TR Model
LW 3001

AL R 48 251700156 ‘

Electrical System

B3

S Maodel
LW300F

31 | 801902724
32 | BO3604566
33 250900398
34 251700385
35 | 803604605
36
37 | B03502456
38 | B803502444
39 |B03604542
40 | 303502476

41 | 803604578
42 1250900167
43 | 803604534
44 |B03604701
45 | 803502528
46 | 803502459
47 | BO3502457
48 251700391
49 | 803502410
30 | 03502414

51 |803501132
52 | 803605391
53 |B03502517
54 |B03604491

5 FILS
S, Mo. Part No.

HL S0 B S 251700156
!':J-!‘-L"ll'lil:!.'ll H}"tih'-lil

JE L
2
SR
R
HE o6

% i

i EE U
it f
LRI
Jei AT S
&
JEATE R
i
i1k
TAELT

Ze sl FE
AER
R LT
&Pk il
TiM it il 3%
11 HES%
AR
GHUE.

L Eh

% T

Part Degeription

Wires Support

Wires Support

Hose

Rear Wires

Switch

Alternator

Back Warning Buszey
Battery

Battery Wire

Rear Dim Lamp

Wires Support

Rear Lamp Wire

Battery Wire

Battery Wire

Working Lamp

Engin Oil Pressure Meter
Air Pressure Meter
Warning Lamp

Engine Water Temperature Meler
T/M il Temperature Meter
Voltage Meter

Key Switch

Meter

Start Bulton

el

Oy

16
3

et

b=

T Page
PO7-04

i ik
Remark

2 Eh LA
Fio T




I TENWRDERAR
XCMG Construction Machinery Co., Ltd.
Hhilk: pEIIHFHFEHNEFFEEITI—E
Address: Industrial Area No.1, Xuzhou Economic Development
Zone, Xuzhou, Jiangsu, China -
| # H.1% (Sale Tel) :0516-85758752
f& ¥ (Fax) :0516-85768974
% 5 ik %5 M 1% ( Service Tel) :800-828-3068
f&£ ¥ (Fax) :0516-85766599
# {15 (Spare Parts Tel) ;0516-83363855
& ¥ (Fax) :0516-83362444
FE 18 # (E-mail) :xs_xImf@xcmg.com R
B4 (Post code) :221004 ol

2010 4F 1 A 5 W Ep R




